
Video Instruction: bit.ly/nlrbuild

INSTRUCTION MANUAL

T A K E  I T  T O  T H E  S K I E S

FLIGHT STAND
 PRO 

*ELECTRONICS NOT INCLUDED



2

support@nextlevelracing.comYOUR 
FLIGHT SIM  
JOURNEY 
STARTS 
HERE
We know you’re eager to start flying! Take your time with the 
instructions and follow this guide to assemble your product. 
You’ll be setting yourself up for success by following the 
instruction booklet to fully optimize your product.

@nextlevelracingOfficial

@next_level_racing

@nextlvlracing

Next Level Racing

support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

FOLLOW
US



3

Video Instruction: bit.ly/nlrbuild

T A K E  I T  T O  T H E  S K I E S
N E X T L E V E L R A C I N G . C O M



4

support@nextlevelracing.com

WARNING

If you require any support with 
your product please contact our friendly team at: 
support@nextlevelracing.com

PRE-FLIGHT
CHECKS

WARNING
CHOKING HAZARD - Small parts not for children under 3 years 
or any individuals who have a tendency to place inedible objects 
in their mouths.

ASSEMBLY 
VIDEO

bit.ly/nlrbuild

•	 Please do not use power tools for assembly as over tightening can damage parts.
•	 If you require further support, consult the installation video or contact us at support@nextlevelracing.com
•	 Keep your hands clear from any moving parts when unfolding the Flight Stand Pro to avoid injury.
•	 Do not force parts together.
•	 Avoid cross threading bolts. 



5

Video Instruction: bit.ly/nlrbuild

IN THE
BOX *NOT TO SCALE

NOTE: Some Items Come With 
Rust Resistant Coating 

1 x MOUNTING BRACKET2 x ADJUSTMENT ARM 1 x SWIVEL MOUNTING BRACKET

1 x MOUSE PLATE1 x PEDAL PLATE 1 x FLIGHT PLATE

1 x CLAMP SPACER PLATE

1 x SWIVEL ARM 2 x PLASTIC CAPS 1 x FLIGHT DECKPEDAL BRACKETS

4 x SQUARE WASHERS 1 x WHEEL CRADLE 1 x HOTAS MOUNTING BRACKET2 x WHEEL CRADLE EXTENSION ARMS

1 x KEYBOARD ANGLE BRACKET1 x KEYBOARD PLATE 1 x HOTAS SWIVEL BRACKET1 x PRE-ASSEMBLED HOTAS PLATE

PRE-ASSEMBLED FLIGHT STAND PRO

(LEFT)

(RIGHT)



6

support@nextlevelracing.com

2 x M8 NY-LOCK NUTS

38 x M8 16mm SOCKETHEAD BOLTS
24 x M6 16mm SOCKETHEAD BOLTS
14 x M5 16mm SOCKETHEAD BOLTS
14 x M4 16mm SOCKETHEAD BOLTS 6 x M6 20mm COUNTERSUNK BOLTS

M8 ALLEN KEY
M6 ALLEN KEY
M5 ALLEN KEY
M4 ALLEN KEY1 x NLR KEYBOARD MAT 1 x NLR MOUSE PAD

2 x M8 70mm SOCKETHEAD BOLTS
16 x M8 55mm SOCKETHEAD BOLTS

26 x M8 FLANGE NUTS
24 x M6 FLANGE NUTS
14 x M5 FLANGE NUTS
14 x M4 FLANGE NUTS

58 x M8 WASHERS
24 x M6 WASHERS
14 x M5 WASHERS
14 x M4 WASHERS 10 x CABLE TIES

2 x M8 50mm LOW PROFILE BOLTS
5 x M8 20mm LOW PROFILE BOLTS 

1 x M8(13mm) WRENCH
1 x M6-M5 WRENCH
1 x M6-M4 WRENCH 9 x M8 20mm KNOBS1 x 14mm WRENCH

2 x M8 12mm RATCHET HANDLES

4 x CASTOR WHEELS

4 x HEIGHT ADJUSTABLE FEET



7

Video Instruction: bit.ly/nlrbuild

MOUNTING LOCATION DIAGRAMS � page 8
Hotas Plate 				                                          page 8
Flight Plate 				                                          page 9 
Mouse Plate 				                                         page 10
Wheel Plate 				                                          page 11

GENERAL ASSEMBLY � page 12
Pedal Plate Distance Adjustment                                     page 14
Pedal Plate Angle Adjustment                                          page 14
Flight Deck Angle Adjustment                    		      page 15
Swivel Flight Arm Assembly 	                                page 15
Flight Arm Assembly 	                                         page 18
Flight/Swivel Arm Adjustment 	                              page 19
Swivel Arm Function                                                      page 20
Optional: Clamp Spacer Plate 	 � page 20
Optional: Regular HOTAS Centre Pole � page 20  
Optional: Extended HOTAS Centre Pole	       page 22
HOTAS Centre Pole Height Adjustment	 page 25                                        
HOTAS Centre Pole Angle Adjustment	 page 25                                        
Keyboard Plate Installation	 page 25
Keyboard Plate Adjustment	 page 26
Wheel Cradle Installation	 page 27

     KEY STEPS



8

support@nextlevelracing.com

MOUNTING LOCATIONS 

NOT TO SCALE

HOTAS PLATE 

PRODUCT LEGEND:
TM HOTAS Warthog Stick / Winwing HOTAS Orion 2

VKB Gunfighter PRO MK.II

Virpil Mongoos T-50CM3 with WarBRD Base

Winwing Super Libra



9

Video Instruction: bit.ly/nlrbuild

FLIGHT PLATE 

NOT TO SCALE

PRODUCT LEGEND:
Logitech G X56 Throttle/HOTAS

Logitech G X52 Throttle/HOTAS

TMT.16000M / TCA Sidestick Airbus

TM HOTAS Warthog Stick / Winwing HOTAS Orion 2

TM HOTAS Warthog Duel Throttle / Winwing Orion 2 Throttle 

TM TCA Quadrant Airbus Edition Throttle

TM TCA Throttle Quadrant Boeing Edition

TM TWCS Throttle

Turtle Beach VelocityOne Flightstick

Virtual Fly TQ3+

Virtual Fly TQ6+

Virtual Fly V3RNIO+

VKB Gladiator NXT

VKB Gunfighter PRO MK.II

Virpil Mongoos T-50CM3 with WarBRD Base

Virpil Mongoos T-50CM3 Throttle

Virpil Rotor TCS Plus Base

Winwing Gemini Throttle Base



10

support@nextlevelracing.com

NOT TO SCALE

MOUSE PLATE 

PRODUCT LEGEND:
Logitech G X56 Throttle/HOTAS

Logitech G X52 Throttle/HOTAS

TM 16000M / TCA Sidestick Airbus

TM HOTAS Warthog Stick / Winwing HOTAS Orion 2

TM HOTAS Warthog Duel Throttle / Winwing Orion 2 Throttle 

TM TCA Quadrant Airbus Edition Throttle

TM TCA Throttle Quadrant Boeing Edition

TM TWCS Throttle

Turtle Beach VelocityOne Flightstick

Virtual Fly TQ3+

Virtual Fly TQ6+

Virtual Fly V3RNIO+

VKB Gladiator NXT

VKB Gunfighter PRO MK.II

Virpil Mongoos T-50CM3 with WarBRD Base

Virpil Mongoos T-50CM3 Throttle

Virpil Rotor TCS Plus Base

Winwing Gemini Throttle Base

Honeycomb Bravo Throttle Quadrant



11

Video Instruction: bit.ly/nlrbuild

FLIGHT DECK

NOT TO SCALE

PRODUCT LEGEND:
TM HOTAS Warthog Stick/ Winwing Orion 2 HOTAS

Logitech G X56 Throttle/HOTAS

Logitech G X52 Throttle/HOTAS

Virtual Fly Yoko / Yoko+

Turtle Beach VelocityOne Yoke

Flight Stand Pro Clamp Spacer Plate

Flight Stand Pro HOTAS Mounting Bracket

NOTE : The hole patterns used on the middle section of the Flight Deck 
are similar to those used on the Flight Plate. Please refer to the Flight 

Plate Mounting diagram if mounting peripherals not listed below.



12

support@nextlevelracing.com

PARTS:
• • Pre-Assembled Flight Stand Pro

01 A) Cut the ties securing the Pre-Assembled Flight Stand Pro.
B) Uninstall the pre-installed M8 Bolts and Washers.

PARTS:
• • NIL

02 A) Extend the Vertical Posts to the desired height.
B) Install Bolts and Washers previously uninstalled in Step 01B.

PARTS:
• • NIL

03 A) Loosen the M8 Knobs on the pivot joint and extend the Flight Stand.
B) Align the slot on the Pedal Frame with the threaded insert on the Frame.

A) B)

A) B)

A) B)

WARNING: Keep hands 
clear from moving parts to 

avoid injury

Note: The Vertical 
Posts should be 
extended until a 
minimum of 10 

threaded inserts are 
exposed to allow 

installation of Flight 
Arms in future steps.



13

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 1 x M8 20mm Knob

04 Secure the Pedal Frame with a M8 Knob.

PARTS:
• • 4 x M8 Square Washers

• • 4 x Castor Wheels/ Height 
Adjustable Feet

05 Align the M8 Castor Wheels and Square Washers with the threaded inserts on the Frame and fasten 
using the 14mm Wrench.

PARTS:
• • Pedal Brackets

• • 4 x M8 20mm Knobs

06 A) Align the slot on the Pedal Brackets with the threaded inserts on the Pedal Frame.
B) Bolt through and secure with 2 x M8 Knobs. Repeat on the other side.

(LEFT)

(RIGHT)

OR

A) B)

Repeat 
on Other 

Side

Note: If setting up 
the Flight Stand on 
uneven floors, it is 
recommended to 

install with the Height 
Adjustable Feet to 

stabilise the cockpit.



14

support@nextlevelracing.com

PARTS:
• • NIL

08 A) Uninstall the M8 Knobs securing the Pedal Brackets to the Pedal Frame. 
B) Adjust to the desired position, re-install the M8 Knobs and tighten to secure.

PARTS:
• • 1 x Pedal Plate

• • 4 x M8 16mm Sockethead Bolts

• • 4 x M8 Washers

07 Align the threaded inserts on the Pedal Plate with the mounting holes on the Pedal Brackets. Bolt 
through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • NIL

09 A) Uninstall the front Bolts securing the Pedal Plate to the Pedal Brackets. 
B) Adjust to the desired angle, re-install the Bolts and tighten to secure.

A) B)

PEDAL PLATE DISTANCE ADJUSTMENT

PEDAL PLATE ANGLE ADJUSTMENT

A) B)

Note: The threaded inserts 
on the Pedal Plate should 

be mounted into the 
corresponding holes on the 

Pedal Brackets.

PEDAL BRACKET

Hole Set 1

Hole Set 2



15

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 1 x Flight Deck 

• • 2 x M8 55mm Sockethead Bolts

• • 2 x M8 Washers

• • 2 x M8 Flange Nuts

10 Align the mounting holes on the Flight Deck with the through holes on the Vertical Posts. Bolt through 
and secure with 2 x M8 Bolts, Washers and Flange Nuts. 

PARTS:
• • 2 x M8 55mm Sockethead Bolts

• • 2 x M8 Washers

• • 2 x M8 Flange Nuts

11 A) Adjust the Flight Deck to the desired angle.
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:
• • Swivel Mounting Bracket
• • Swivel Arm  

• • 1 x M8 50mm Low Profile Bolt

• • 1 x M8 Washer

• •  1 x M8 Ny-lock Nut

12 A) Align the through hole on the Swivel Arm with the through hole on the Swivel Mounting Bracket.
B) Bolt through and secure with 1 x M8 Bolt, Washer and Ny-lock Nut.

SWIVEL FLIGHT ARM ASSEMBLY

B)A)

A) B)

FLIGHT DECK ANGLE ADJUSTMENT



16

support@nextlevelracing.com

PARTS:
• • 2 x M8 20mm Knobs

• • 1 x Adjustment Arm

13 A) Bolt through the Swivel Mounting Bracket curved slots and secure with 2 x M8 Knobs.
B) Align the slots on the Adjustment Arm with the threaded inserts on the Swivel Arm.

PARTS:
• • 2 x M8 20mm Low Profile Bolts

• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers

14 A) Bolt through and secure the top side with 2 x M8 Low Profile Bolts.
B) Bolt through and secure the under side with 2 x M8 Bolts and Washers.

PARTS:
• • 1 x Flight Plate

• • 2 x M8 55mm Sockethead Bolts

• • 2 x M8 Washers

• • 2 x M8 Flange Nuts

15 A) Align the mounting holes on the Flight Plate with the slots on the Adjustment Arm. 
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

A)

A)

B)

B)

A) B)



17

Video Instruction: bit.ly/nlrbuild

PARTS:
• • NIL

16 Align the mounting holes on the collar of the Swivel Flight Arm Assembly with the threaded inserts on 
the Vertical Posts.

PARTS:
• • 4 x M8 16mm Sockethead Bolts

• • 4 x M8 Washers

17 Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • NIL

18 Tighten the bolts using the Allen Key.

Tip:  Ensure the plastic cap is 
not installed to allow for easy 

rotation of the Allen Key.



18

support@nextlevelracing.com

PARTS:
• • 1 x Adjustment Arm

• • 1 x Mounting Bracket

• • 2 x M8 20mm Low Profile Bolt
• • 2 x M8 16mm Sockethead Bolt
• • 2 x M8 Washers

19 A) Align the slots on the Adjustment Arm with the threaded inserts on the Mounting Bracket.
B) Bolt through and secure the top side with 2 x Low Profile Bolts and the underside with 2 x M8 Bolts and Washers.

PARTS:
• • 1 x Mouse Plate

• • 2 x M8 55mm Sockethead Bolts

• • 2 x M8 Washers

• • 2 x M8 Flange Nuts

20 A) Align the mounting holes on the Mouse Plate with the slots on the Adjustment Arm.
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:
• • NIL

21 Align the mounting holes on the collar of the Flight Arm assembly with the threaded inserts on the 
Vertical Post.

FLIGHT ARM ASSEMBLY

A)

A)

B)

B)



19

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 4 x M8 16mm Sockethead Bolts

• • 4 x M8 Washers

22 A) Bolt through and secure with 4 x M8 Bolts and Washers.
B) Tighten the Bolts using the provided Allen Key.

PARTS:
• • 2 x Plastic Caps 

23 Install a Plastic Cap on the cut-out of the Flight Arm Assembly. Repeat on the other side.

PARTS:
• • NIL

24 A) Loosen the Bolts securing the Adjustment Arm to the Swivel Arm/Flight Arm, adjust to the desired position and tighten to secure.
B) Loosen the Bolts securing the Flight Plate/Mouse Plate to the Adjustment Arm, adjust to the desired position and tighten to secure.

Repeat 
on Other 

Side

A) B)

A) B)

FLIGHT/SWIVEL ARM ADJUSTMENT

Tip:  Ensure the plastic cap is 
not installed to allow for easy 

rotation of the Allen Key.



20

support@nextlevelracing.com

PARTS:
• • NIL

25 Loosen the M8 Knobs securing the Swivel Arm to the Swivel Mounting Bracket. Swing the Swivel Arm 
to the desired position and tighten the M8 Knobs to secure.

PARTS:
• • 1 x Clamp Spacer Plate

• • 4 x M6 20mm Countersunk Bolts

26 Align the threaded inserts on the Clamp Spacer Plate with the countersunk holes on the Wheel Plate. 
Bolt through and secure with 4 x M6 Countersunk Bolts.

PARTS:
• • 1 x HOTAS Mounting Bracket

• • 4 x M6 20mm Countersunk Bolts

27 Align the threaded inserts on the HOTAS Mounting Bracket with the countersunk holes on the Wheel 
Plate. Bolt through and secure with 4 x M6 Countersunk Bolts.

OPTIONAL: CLAMP SPACER PLATE INSTALLATION
    (RECOMMENDED FOR CLAMP YOKES AND ACCESSORIES)

OPTIONAL: REGULAR HOTAS CENTRE POLE INSTALLATION
    (RECOMMENDED FOR REGULAR HOTAS STICKS)

SWIVEL ARM FUNCTION

Note:  The swivel feature is 
recommended when using a Wheel 

Cradle for ease of access.



21

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 1 x HOTAS Swivel Bracket

• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers

28 A) Align the mounting holes on the HOTAS Swivel Bracket with the threaded inserts on the HOTAS Mounting Bracket.
B) Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • 2 x M8 12mm Ratchet Handles

• • 2 x M8 Washers

29 Align the curved slot on the HOTAS Swivel Bracket with the threaded inserts on the HOTAS Mounting 
Bracket. Bolt through and secure with 2 x M8 Ratchet Handles and Washers.

PARTS:
• • Pre-Assembled HOTAS Plate

30 Align the mounting holes on the Pre-Assembled HOTAS Plate with the slots on the HOTAS Swivel 
Bracket.

A) B)



22

support@nextlevelracing.com

PARTS:
• • 1 x M8 70mm Sockethead Bolts

• • 1 x M8 Washer

• • 1 x M8 Flange Nut

31 Bolt through and secure with M8 Bolt, Washer and Flange Nut.

PARTS:
• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers

32 Align the curved slots on the Pre-Assembled HOTAS Plate with the threaded inserts on the HOTAS 
Swivel Bracket. Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • 1 x HOTAS Mounting Bracket

33 Align the mounting holes on the HOTAS Mounting Bracket with the threaded inserts on the Frame.

OPTIONAL: EXTENDED HOTAS CENTRE POLE INSTALLATION
    (RECOMMENDED FOR EXTENDED HOTAS STICKS)



23

Video Instruction: bit.ly/nlrbuild

PARTS:
• • 4 x M8 16mm Sockethead Bolts

• • 4 x M8 Washers

34 Bolt through and secure with 4 x M8 Bolts and Washers.

PARTS:
• • 1 x HOTAS Swivel Bracket

• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers

35 A) Align the mounting holes on the HOTAS Swivel Bracket with the threaded inserts on the HOTAS Mounting Bracket
B) Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • 2 x M8 12mm Ratchet Handles

• • 2 x M8 Washers

36 Align the curved slots on the HOTAS Swivel Bracket with the threaded inserts on the HOTAS Mounting 
Bracket. Bolt through and secure with 2 x M8 Ratchet Handles and Washers.

A) B)



24

support@nextlevelracing.com

PARTS:

• • Pre-Assembled HOTAS Plate

37 Align the curved slots on the Pre-Assembled HOTAS Plate with the threaded inserts on the HOTAS 
Swivel Bracket.

PARTS:
• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers

38 Bolt through the curved slot on the Pre-Assembled HOTAS Plate and secure with 2 x M8 Bolts and 
Washers.

PARTS:
• • 1 x M8 70mm Sockethead Bolts

• • 1 x M8 Washer

• • 1 x M8 Flange Nut

39 Bolt through the mounting holes on the Pre-Assembled HOTAS Plate and secure with M8 Bolt, Washer 
and Flange Nut.



25

Video Instruction: bit.ly/nlrbuild

PARTS:
• • NIL

40 Uninstall the 2 x M8 Bolts. Loosen the through Bolt securing the Pre-Assembled HOTAS Plate to the HOTAS Swivel 
Bracket. Adjust the HOTAS Plate to the desired height, install Bolts previously uninstalled and tighten to secure.

PARTS:
• • NIL

41 Loosen the Ratchet Handles securing the HOTAS Swivel Bracket to the HOTAS Mounting Bracket and loosen the Bolts 
securing the HOTAS Plate Assembly to the HOTAS Swivel Bracket. Adjust to the desired angle and tighten to secure.

PARTS:
• • 1 x Keyboard Angle Bracket

• • 2 x M6 16mm Sockethead Bolt

• • 2 x M6 Washers

• • 2 x M6 Flange Nuts

42 Align the curved slots on the Keyboard Angle Bracket with the mounting holes on the Mouse Plate. 
Bolt through and secure with 2 x M6 Bolts, Washers and Flange Nuts.

KEYBOARD PLATE INSTALLATION

HOTAS CENTRE POLE HEIGHT ADJUSTMENT

A) B)

HOTAS CENTRE POLE ANGLE ADJUSTMENT



26

support@nextlevelracing.com

PARTS:
• • 1 x Keyboard Plate

43 Align the holes on the Keyboard Plate with the through holes on the Keyboard Angle Bracket.

PARTS:
• • 2 x M8 55mm Sockethead Bolts

• • 2 x M8 Flange Nuts 

• • 2 x M8 Washers

44 Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts.

PARTS:
• • NIL

45 A) Loosen the Bolts securing the Keyboard Angle Bracket to the Mouse Plate.
B) Adjust to the desired position and tighten the bolts to lock in place.

A) B)

KEYBOARD PLATE ADJUSTMENT



27

Video Instruction: bit.ly/nlrbuild

PARTS:
• • Wheel Cradle Extension Arms

• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers

46 Align the mounting holes on the Wheel Cradle Extension Arms with the threaded inserts on the Frame. 
Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • 1 x Wheel Cradle

• • 2 x M8 16mm Sockethead Bolts

• • 2 x M8 Washers 

47 Align the threaded inserts on the Wheel Cradle with the holes on the Wheel Cradle Extension Arms. 
Bolt through and secure with 2 x M8 Bolts and Washers.

PARTS:
• • NIL

48 Your Setup is complete.

WHEEL CRADLE INSTALLATION



28

support@nextlevelracing.com

FLIGHT STAND PRO
ENTRY LEVEL UPGRADE PATH

1

NLR Pro Gaming Chair Leather & Suede Edition

2

NLR HF8 Haptic Gaming Pad

3

NLR VR Headset and Cup Holder

4

NLR Lite Free Standing Monitor Stand

1

2

4

3



29

Video Instruction: bit.ly/nlrbuild

FLIGHT STAND PRO
ADVANCED UPGRADE PATH

1

NLR Flight Seat Pro

2

NLR Free Standing Keyboard & Mouse Stand

3

NLR Free Standing Triple Monitor Stand

4

NLR Floor Mat

5

NLR Motion Platform V3

6

NLR Motion Plus Platform

1

2

6

3

5

4



30

support@nextlevelracing.com

ADJUSTMENT POINTS
The Flight Stand Pro is a fully adjustable cockpit making it perfect for flight 

enthusiasts of all sizes. Utilize the various adjustment points to achieve your 
desired position.

ANGLE HEIGHT DISTANCE

RUDDERS

YOKE

CENTRE STICK

FLIGHT ARMS

CHAIR CRADLE



31

Video Instruction: bit.ly/nlrbuild

WARNING

If you require further support with your product please  
contact our friendly team at: support@nextlevelracing.com

ASSISTANCE
ASSEMBLY 

VIDEO

bit.ly/nlrbuild

Please do not use power tools for assembly as over tightening can damage parts.

If you require further support, consult the installation video or contact us at support@nextlevelracing.com

Keep your hands clear from any moving parts when unfolding the Flight Stand Pro to avoid injury.

Do not force parts together.

Avoid cross threading bolts.



32

support@nextlevelracing.com

FR

Manuel d’instructions FLIGHTSTAND PRO

Nous savons que vous avez hâte de commencer à voler ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succès en suivant le livret d’instructions pour optimiser pleinement votre produit.

VÉRIFICATIONS AVANT LE VOL

AVERTISSEMENT

• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager les pièces.

• Si vous avez besoin d’une assistance supplémentaire, consultez la vidéo d’installation ou contactez-nous à support@nextlevelracing.com

• Gardez vos mains éloignées de toutes les pièces mobiles lorsque vous dépliez le Flight Stand pour éviter les blessures.

• Ne forcez pas les pièces ensemble.

• Évitez de fausser le filetage des boulons.

Si vous avez besoin d’aide avec votre produit, veuillez contacter notre équipe amicale à : support@nextlevelracing.com

AVERTISSEMENT RISQUE D’ÉTOUFFEMENT

Petites pièces non destinées aux enfants de moins de 3 ans ou à toute personne ayant tendance à mettre des objets non comestibles dans sa bouche.

COMMENCER

01 – Reportez-vous à l’image. A) Coupez les attaches fixant le Flight Stand Pro pré-assemblé. B) Désinstallez les boulons et rondelles M8 préinstallés.

02 – Reportez-vous à l’image. A) Étendez les poteaux verticaux à la hauteur désirée. B) Installez les boulons et les rondelles précédemment désinstallés à l’étape 01B. Remarque : Les poteaux verticaux doivent être étendus jusqu’à ce qu’un minimum de 10 

inserts filetés soient exposés pour permettre l’installation des Flight Arms dans les étapes futures.

03 – Reportez-vous à l’image. A) Desserrez les boutons M8 sur le joint de pivot et étendez le support de vol. B) Alignez la fente sur le cadre de la pédale avec l’insert fileté sur le cadre. AVERTISSEMENT : Gardez les mains éloignées des pièces mobiles 

pour éviter les blessures.

04 – Reportez-vous à l’image. Fixez le cadre de la pédale avec un bouton M8.

05 – Reportez-vous à l’image. Alignez les roues pivotantes M8 et les rondelles carrées avec les inserts filetés sur le cadre et fixez à l’aide de la clé de 14 mm.

06 – Reportez-vous à l’image. A) Alignez la fente sur les supports de pédale avec les inserts filetés sur le cadre de pédale. B) Boulonnez et fixez avec 2 boutons M8. Répétez de l’autre côté.

07 – Reportez-vous à l’image. Alignez les inserts filetés sur la plaque de pédale avec les trous de montage sur les supports de pédale. Boulonnez et fixez avec 4 boulons et rondelles M8. Remarque : Les inserts filetés sur la plaque de pédale doivent être 

montés dans les trous correspondants sur les supports de pédale.

08 – Reportez-vous à l’image. A) Désinstallez les boutons M8 fixant les supports de pédale au cadre de pédale. B) Ajustez à la position désirée, réinstallez les boutons M8 et serrez pour fixer.

09 –Reportez-vous à l’image. A) Désinstallez les boulons avant fixant la plaque de pédale aux supports de pédale. B) Ajustez à l’angle désiré, réinstallez les boulons et serrez pour fixer.

10 – Reportez-vous à l’image. Alignez les trous de montage sur la plaque de roue avec les trous traversants sur les poteaux verticaux. Boulonnez et fixez avec 2 boulons M8, rondelles et écrous à embase.

11 – Reportez-vous à l’image. A) Ajustez la plaque de roue à l’angle désiré. B) Boulonnez et fixez avec 2 boulons M8, rondelles et écrous à embase.

12 – Reportez-vous à l’image. A) Alignez le trou traversant sur le bras pivotant avec le trou traversant sur le support de montage pivotant. B) Boulonnez et fixez avec 1 boulon M8, une rondelle et un écrou de blocage Ny.

13 – Reportez-vous à l’image. A) Boulonnez à travers les fentes incurvées du support de montage pivotant et fixez avec 2 x boutons M8. B) Alignez les fentes du bras de réglage avec les inserts filetés du bras pivotant.

14 – Reportez-vous à l’image. A) Boulonnez et fixez le côté supérieur avec 2 boulons à profil bas M8. B) Boulonnez et fixez le dessous avec 2 boulons et rondelles M8.

15 – Reportez-vous à l’image. A) Alignez les trous de montage sur la plaque de vol avec les fentes sur le bras de réglage. B) Boulonnez et fixez avec 2 boulons M8, rondelles et écrous à embase.

16 – Reportez-vous à l’image. Alignez les trous de montage sur le collier de l’ensemble de bras de vol pivotant avec les inserts filetés sur les montants verticaux.

17 – Reportez-vous à l’image. Boulonnez et fixez avec 4 boulons et rondelles M8.

18 – Reportez-vous à l’image. Serrez les boulons à l’aide de la clé Allen.

19 – Reportez-vous à l’image. A) Alignez les fentes du bras de réglage avec les inserts filetés du support de montage. B) Boulonnez et fixez le côté supérieur avec 2 boulons à profil bas et le dessous avec 2 boulons et rondelles M8.

20 – Reportez-vous à l’image. A) Alignez les trous de montage sur la plaque de la souris avec les fentes sur le bras de réglage. B) Boulonnez et fixez avec 2 boulons M8, rondelles et écrous à embase.

21 – Reportez-vous à l’image. Alignez les trous de montage sur le collier de l’ensemble Flight Arm avec les inserts filetés sur le montant vertical.

22 – Reportez-vous à l’image. A) Boulonnez et fixez avec 4 boulons et rondelles M8.

B) Serrez les boulons à l’aide de la clé Allen fournie.

23 – Reportez-vous à l’image. Installez un capuchon en plastique sur la découpe de l’assemblage du bras de vol. Répétez de l’autre côté.

24 – Reportez-vous à l’image. A) Desserrez les boulons fixant le bras de réglage au bras pivotant/bras de vol, ajustez à la position souhaitée et serrez pour fixer. B) Desserrez les boulons fixant la plaque de vol/plaque de souris au bras de réglage, ajustez à 

la position souhaitée et serrez pour fixer.

25 – Référez-vous à l’image. Desserrez les boutons M8 fixant le bras pivotant au support de montage pivotant. Faites pivoter le bras pivotant dans la position souhaitée et serrez les boutons M8 pour le fixer. Remarque : La fonction de pivotement est 

recommandée lors de l’utilisation d’un support de roue pour faciliter l’accès.

26 – Reportez-vous à l’image. Alignez les inserts filetés sur la plaque d’espacement de serrage avec les trous fraisés sur la plaque de roue. Boulonnez et fixez avec 4 boulons à tête fraisée M6.

27 – Reportez-vous à l’image. Alignez les inserts filetés sur le support de montage HOTAS avec les trous fraisés sur la plaque de roue. Boulonnez et fixez avec 4 boulons à tête fraisée M6.

28 – Reportez-vous à l’image. A) Alignez les trous de montage du support pivotant HOTAS avec les inserts filetés du support de montage HOTAS. B) Boulonnez et fixez avec 2 boulons et rondelles M8.

29 – Reportez-vous à l’image. Alignez la fente incurvée du support pivotant HOTAS avec les inserts filetés du support de montage HOTAS. Boulonnez et fixez avec 2 poignées à cliquet M8 et rondelles.

30 – Reportez-vous à l’image. Alignez les trous de montage sur la plaque HOTAS pré-assemblée avec les fentes sur le support pivotant HOTAS.

31 – Reportez-vous à l’image. Boulonnez et fixez avec un boulon M8, une rondelle et un écrou à embase.

32 – Reportez-vous à l’image. Alignez les fentes incurvées de la plaque HOTAS pré-assemblée avec les inserts filetés du support pivotant HOTAS. Boulonnez et fixez avec 2 boulons et rondelles M8.

33 – Reportez-vous à l’image. Alignez les trous de montage du support de montage HOTAS avec les inserts filetés du cadre.

34 – Reportez-vous à l’image. Boulonnez et fixez avec 4 boulons et rondelles M8.

35 – Reportez-vous à l’image. A) Alignez les trous de montage du support pivotant HOTAS avec les inserts filetés du support de montage HOTAS. B) Boulonnez et fixez avec 2 boulons et rondelles M8.

36 – Reportez-vous à l’image. Alignez les fentes incurvées du support pivotant HOTAS avec les inserts filetés du support de montage HOTAS. Boulonnez et fixez avec 2 poignées à cliquet M8 et rondelles.

37 – Reportez-vous à l’image. Alignez les fentes incurvées de la plaque HOTAS pré-assemblée avec les inserts filetés du support pivotant HOTAS.

38 – Reportez-vous à l’image. Boulonnez à travers la fente incurvée sur la plaque HOTAS pré-assemblée et fixez avec 2 boulons et rondelles M8.

39 – Reportez-vous à l’image. Boulonnez à travers les trous de montage sur la plaque HOTAS pré-assemblée et fixez avec un boulon M8, une rondelle et un écrou à embase.

40 – Reportez-vous à l’image. Désinstallez les 2 boulons M8. Desserrez le boulon traversant fixant la plaque HOTAS pré-assemblée au support pivotant HOTAS. Ajustez la plaque HOTAS à la hauteur désirée, installez les boulons précédemment 

désinstallés et serrez pour fixer.

41 – Reportez-vous à l’image. Desserrez les poignées à cliquet fixant le support pivotant HOTAS au support de montage HOTAS et desserrez les boulons fixant la plaque HOTAS au support pivotant HOTAS. Ajustez à l’angle désiré et serrez pour fixer.

42 – Reportez-vous à l’image. Alignez les fentes incurvées du support d’angle du clavier avec les trous de montage de la plaque de la souris. Boulonnez et fixez avec 2 boulons M6, rondelles et écrous à embase.

43 – Reportez-vous à l’image. Alignez les trous de la plaque du clavier avec les trous traversants du support d’angle du clavier.

44 – Reportez-vous à l’image. Boulonnez et fixez avec 2 boulons M8, rondelles et écrous à embase.

45 – Reportez-vous à l’image. A) Desserrez les boulons fixant le support d’angle du clavier à la plaque de la souris. B) Réglez à la position désirée et serrez les boulons pour verrouiller en place.

46 – Reportez-vous à l’image. Alignez les trous de montage sur les bras d’extension du berceau de roue avec les inserts filetés sur le cadre. Boulonnez et fixez avec 2 boulons et rondelles M8.

47 – Reportez-vous à l’image. Alignez les inserts filetés sur le support de roue avec les trous sur les bras d’extension du support de roue. Boulonnez et fixez avec 2 boulons et rondelles M8.

48 – Reportez-vous à l’image. Votre configuration est terminée.

AVERTISSEMENT

• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager les pièces.

• Si vous avez besoin d’une assistance supplémentaire, consultez la vidéo d’installation ou contactez-nous à support@nextlevelracing.com

• Gardez vos mains éloignées de toutes les pièces mobiles lorsque vous dépliez le Flight Stand pour éviter les blessures.

• Ne forcez pas les pièces ensemble.

• Évitez de fausser le filetage des boulons.



33

Video Instruction: bit.ly/nlrbuild

NL

FLIGHTSTAND PRO-instructiehandleiding

We weten dat je staat te popelen om te gaan vliegen! Neem de tijd met de instructies en volg deze handleiding om uw product in elkaar te zetten. U bereidt uzelf voor op succes door het instructieboekje te volgen om uw product volledig te optimaliseren.

CONTROLES VOOR DE VLUCHT

WAARSCHUWING

• Gebruik geen elektrisch gereedschap voor de montage aangezien te vast aandraaien onderdelen kan beschadigen.

• Als je meer ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com

• Houd uw handen uit de buurt van bewegende onderdelen wanneer u de Flight Stand uitklapt om letsel te voorkomen.

• Forceer geen onderdelen in elkaar.

• Vermijd kruiselings indraaien van bouten.

Als u ondersteuning nodig heeft met uw product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING VERSTIKKINGSGEVAAR

Kleine onderdelen niet voor kinderen jonger dan 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

BEGIN

01 – Zie afbeelding. A) Knip de banden door waarmee de voorgemonteerde Flight Stand Pro is vastgezet. B) Verwijder de vooraf geïnstalleerde M8-bouten en ringen.

02 – Zie afbeelding. A) Schuif de verticale palen uit tot de gewenste hoogte. B) Installeer bouten en ringen die eerder in stap 01B zijn verwijderd. Opmerking: de verticale palen moeten worden uitgeschoven totdat er minimaal 10 inzetstukken met 

schroefdraad zichtbaar zijn om de installatie van Flight Arms in toekomstige stappen mogelijk te maken.

03 – Zie afbeelding. A) Draai de M8-knoppen op het scharnier los en trek de Flight Stand uit. B) Lijn de gleuf op het pedaalframe uit met het inzetstuk met schroefdraad op het frame. WAARSCHUWING: Houd uw handen uit de buurt van bewegende 

onderdelen om letsel te voorkomen.

04 – Zie afbeelding. Zet het pedaalframe vast met een M8-knop.

05 – Zie afbeelding. Lijn de M8-zwenkwielen en vierkante ringen uit met de inzetstukken met schroefdraad op het frame en zet ze vast met de 14 mm sleutel.

06 – Zie afbeelding. A) Lijn de sleuf op de pedaalbeugels uit met de schroefdraadinzetstukken op het pedaalframe. B) Vastschroeven en vastzetten met 2 x M8-knoppen. Herhaal aan de andere kant.

07 – Zie afbeelding. Lijn de inzetstukken met schroefdraad op de pedaalplaat uit met de montagegaten op de pedaalbeugels. Bout door en zet vast met 4 x M8 bouten en ringen. Opmerking: De inzetstukken met schroefdraad op de pedaalplaat moeten 

in de corresponderende gaten op de pedaalbeugels worden gemonteerd.

08 – Zie afbeelding. A) Verwijder de M8-knoppen waarmee de pedaalbeugels aan het pedaalframe zijn bevestigd. B) Pas de gewenste positie aan, installeer de M8-knoppen opnieuw en draai ze vast om ze vast te zetten.

09 –Zie afbeelding. A) Verwijder de voorste bouten waarmee de pedaalplaat aan de pedaalbeugels is bevestigd. B) Pas de gewenste hoek aan, installeer de bouten opnieuw en draai ze vast om vast te zetten.

10 – Zie afbeelding. Lijn de montagegaten op de wielplaat uit met de doorlopende gaten in de verticale palen. Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren.

11 – Zie afbeelding. A) Stel de wielplaat in op de gewenste hoek. B) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren.

12 – Zie afbeelding. A) Lijn het doorgaande gat op de zwenkarm uit met het doorgaande gat op de zwenkbare montagebeugel. B) Bout door en zet vast met 1 x M8 bout, ring en Ny-lock moer.

13 – Zie afbeelding. A) Bout door de gebogen sleuven van de draaibare montagebeugel en zet vast met 2 x M8-knoppen. B) Lijn de sleuven op de verstelarm uit met de schroefdraadinzetstukken op de zwenkarm.

14 – Zie afbeelding. A) Bout erdoor en zet de bovenkant vast met 2 x M8 Low Profile-bouten. B) Bout door en zet de onderkant vast met 2 x M8 bouten en ringen.

15 – Zie afbeelding. A) Lijn de montagegaten op de Flight Plate uit met de sleuven op de afstelarm. B) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren.

16 – Zie afbeelding. Lijn de montagegaten op de kraag van de zwenkarmconstructie uit met de inzetstukken met schroefdraad op de verticale palen.

17 – Zie afbeelding. Bout door en zet vast met 4 x M8 bouten en ringen.

18 – Zie afbeelding. Draai de bouten vast met de inbussleutel.

19 – Zie afbeelding. A) Lijn de sleuven op de verstelarm uit met de schroefdraadinzetstukken op de montagebeugel. B) Bout door en zet de bovenkant vast met 2 x Low Profile Bouten en de onderkant met 2 x M8 Bouten en Ringen.

20 – Zie afbeelding. A) Lijn de montagegaten op de muisplaat uit met de sleuven op de afstelarm. B) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren.

21 – Zie afbeelding. Lijn de montagegaten op de kraag van de Flight Arm-constructie uit met de schroefdraadinzetstukken op de verticale paal.

22 – Zie afbeelding. A) Bout door en zet vast met 4 x M8 bouten en ringen.

B) Draai de bouten vast met de meegeleverde inbussleutel.

23 – Zie afbeelding. Installeer een plastic dop op de uitsparing van de Flight Arm Assembly. Herhaal aan de andere kant.

24 – Zie afbeelding. A) Draai de bouten los waarmee de afstelarm aan de zwenkarm/vluchtarm is bevestigd, pas de gewenste positie aan en draai vast om vast te zetten. B) Draai de bouten los waarmee de vliegplaat/muisplaat aan de afstelarm is 

bevestigd, pas de gewenste positie aan en draai vast om vast te zetten.

25 - Zie afbeelding. Draai de M8-knoppen los waarmee de zwenkarm aan de zwenkmontagebeugel is bevestigd. Zwaai de zwenkarm naar de gewenste positie en draai de M8-knoppen vast. Opmerking: De draaifunctie wordt aanbevolen bij gebruik van 

een wielhouder voor gemakkelijke toegang.

26 – Zie afbeelding. Lijn de inzetstukken met schroefdraad op de afstandsplaat van de klem uit met de verzonken gaten op de wielplaat. Bout door en zet vast met 4 x M6 verzonken bouten.

27 – Zie afbeelding. Lijn de inzetstukken met schroefdraad op de HOTAS-montagebeugel uit met de verzonken gaten in de wielplaat. Bout door en zet vast met 4 x M6 verzonken bouten.

28 – Zie afbeelding. A) Lijn de montagegaten op de HOTAS-draaibeugel uit met de inzetstukken met schroefdraad op de HOTAS-montagebeugel. B) Bout door en zet vast met 2 x M8 bouten en ringen.

29 – Zie afbeelding. Lijn de gebogen sleuf op de HOTAS-draaibeugel uit met de inzetstukken met schroefdraad op de HOTAS-montagebeugel. Bout door en zet vast met 2 x M8 ratelhandgrepen en ringen.

30 – Zie afbeelding. Lijn de montagegaten op de voorgemonteerde HOTAS-plaat uit met de sleuven op de HOTAS-draaibeugel.

31 – Zie afbeelding. Bout door en zet vast met M8 bout, sluitring en flensmoer.

32 – Zie afbeelding. Lijn de gebogen sleuven op de voorgemonteerde HOTAS-plaat uit met de inzetstukken met schroefdraad op de HOTAS-draaibeugel. Bout door en zet vast met 2 x M8 bouten en ringen.

33 – Zie afbeelding. Lijn de montagegaten op de HOTAS-montagebeugel uit met de schroefdraadinzetstukken op het frame.

34 – Zie afbeelding. Bout door en zet vast met 4 x M8 bouten en ringen.

35 – Zie afbeelding. A) Lijn de montagegaten op de HOTAS-draaibeugel uit met de inzetstukken met schroefdraad op de HOTAS-montagebeugel. B) Bout door en zet vast met 2 x M8 bouten en ringen.

36 – Zie afbeelding. Lijn de gebogen sleuven op de HOTAS-draaibeugel uit met de inzetstukken met schroefdraad op de HOTAS-montagebeugel. Bout door en zet vast met 2 x M8 ratelhandgrepen en ringen.

37 – Zie afbeelding. Lijn de gebogen sleuven op de voorgemonteerde HOTAS-plaat uit met de inzetstukken met schroefdraad op de HOTAS-draaibeugel.

38 – Zie afbeelding. Bout door de gebogen sleuf op de voorgemonteerde HOTAS-plaat en zet vast met 2 x M8-bouten en ringen.

39 – Zie afbeelding. Bout door de montagegaten op de voorgemonteerde HOTAS-plaat en zet vast met M8-bout, sluitring en flensmoer.

40 – Zie afbeelding. Verwijder de 2 x M8-bouten. Draai de doorlopende bout los waarmee de voorgemonteerde HOTAS-plaat aan de HOTAS-draaibeugel is bevestigd. Stel de HOTAS-plaat af op de gewenste hoogte, installeer de eerder gedemonteerde 

bouten en draai ze vast om ze vast te zetten.

41 – Zie afbeelding. Draai de ratelhandgrepen los waarmee de HOTAS-draaibeugel aan de HOTAS-montagebeugel is bevestigd en draai de bouten los waarmee de HOTAS-plaatconstructie aan de HOTAS-draaibeugel is bevestigd. Pas de gewenste hoek 

aan en draai vast om vast te zetten. 

42 – Zie afbeelding. Lijn de gebogen sleuven op de toetsenbordhoekbeugel uit met de montagegaten op de muisplaat. Bout door en zet vast met 2 x M6 bouten, ringen en flensmoeren.

43 – Zie afbeelding. Lijn de gaten op de toetsenbordplaat uit met de doorlopende gaten in de toetsenbordhoekbeugel.

44 – Zie afbeelding. Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren.

45 – Zie afbeelding. A) Draai de bouten los waarmee de toetsenbordhoekbeugel aan de muisplaat is bevestigd. B) Stel af op de gewenste positie en draai de bouten vast om ze op hun plaats te vergrendelen.

46 – Zie afbeelding. Lijn de montagegaten op de verlengarmen van de wielhouder uit met de inzetstukken met schroefdraad op het frame. Bout door en zet vast met 2 x M8 bouten en ringen.

47 – Zie afbeelding. Lijn de inzetstukken met schroefdraad op de wielhouder uit met de gaten in de verlengarmen van de wielhouder. Bout door en zet vast met 2 x M8 bouten en ringen.

48 – Zie afbeelding. Uw configuratie is voltooid.

WAARSCHUWING

• Gebruik geen elektrisch gereedschap voor de montage aangezien te vast aandraaien onderdelen kan beschadigen.

• Als je meer ondersteuning nodig hebt, raadpleeg dan de installatievideo of neem contact met ons op via support@nextlevelracing.com

• Houd uw handen uit de buurt van bewegende onderdelen wanneer u de Flight Stand uitklapt om letsel te voorkomen.

• Forceer geen onderdelen in elkaar.

• Vermijd kruiselings indraaien van bouten.



34

support@nextlevelracing.com

IT

FLIGHTSTAND PRO Manuale di istruzioni

Sappiamo che non vedi l’ora di iniziare a volare! Prenditi il tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto di istruzioni per ottimizzare completamente il tuo prodotto.

CONTROLLI PRE-VOLO

AVVERTIMENTO

• Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare le parti.

• Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all’indirizzo support@nextlevelracing.com

• Tenere le mani lontane da qualsiasi parte in movimento quando si apre il supporto di volo per evitare lesioni.

• Non forzare le parti insieme.

• Evitare bulloni con filettatura incrociata.

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com

AVVERTENZA RISCHIO DI SOFFOCAMENTO

Piccole parti non per bambini sotto i 3 anni o persone che hanno la tendenza a mettere in bocca oggetti non commestibili.

INIZIO

01 – Fare riferimento all’immagine. A) Tagliare le fascette che fissano il Flight Stand Pro preassemblato. B) Disinstallare i bulloni e le rondelle M8 preinstallati.

02 – Fare riferimento all’immagine. A) Estendere i montanti verticali all’altezza desiderata. B) Installare i bulloni e le rondelle precedentemente disinstallati nel passaggio 01B. Nota: i montanti verticali devono essere estesi fino a quando non vengono 

esposti almeno 10 inserti filettati per consentire l’installazione dei bracci di volo nelle fasi successive.

03 – Fare riferimento all’immagine. A) Allentare le manopole M8 sul giunto girevole ed estendere il supporto di volo. B) Allineare la fessura sul telaio del pedale con l’inserto filettato sul telaio. AVVERTENZA: tenere le mani lontane dalle parti in movimento 

per evitare lesioni.

04 – Fare riferimento all’immagine. Fissare il telaio del pedale con una manopola M8.

05 – Fare riferimento all’immagine. Allineare le ruote orientabili M8 e le rondelle quadrate con gli inserti filettati sul telaio e fissarle utilizzando la chiave da 14 mm.

06 – Fare riferimento all’immagine. A) Allineare la fessura sulle staffe dei pedali con gli inserti filettati sul telaio dei pedali. B) Imbullonare e fissare con 2 manopole M8. Ripeti dall’altra parte.

07 – Fare riferimento all’immagine. Allineare gli inserti filettati sulla piastra del pedale con i fori di montaggio sulle staffe del pedale. Imbullonare e fissare con 4 bulloni e rondelle M8. Nota: gli inserti filettati sulla piastra del pedale devono essere montati nei 

fori corrispondenti sulle staffe del pedale.

08 – Fare riferimento all’immagine. A) Disinstallare le manopole M8 che fissano le staffe dei pedali al telaio dei pedali. B) Regolare nella posizione desiderata, reinstallare le manopole M8 e serrare per fissarle.

09 – Fare riferimento all’immagine. A) Smontare i bulloni anteriori che fissano la piastra del pedale alle staffe del pedale. B) Regolare all’angolazione desiderata, reinstallare i bulloni e serrare per fissarli.

10 – Fare riferimento all’immagine. Allineare i fori di montaggio sulla piastra della ruota con i fori passanti sui montanti verticali. Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

11 – Fare riferimento all’immagine. A) Regolare la piastra della ruota all’angolazione desiderata. B) Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

12 – Fare riferimento all’immagine. A) Allineare il foro passante sul braccio girevole con il foro passante sulla staffa di montaggio girevole. B) Imbullonare e fissare con 1 bullone M8, rondella e dado Ny-lock.

13 – Fare riferimento all’immagine. A) Imbullonare attraverso le fessure curve della staffa di montaggio girevole e fissarla con 2 manopole M8. B) Allineare le fessure sul braccio di regolazione con gli inserti filettati sul braccio girevole.

14 – Fare riferimento all’immagine. A) Imbullonare e fissare il lato superiore con 2 bulloni a basso profilo M8. B) Imbullonare e fissare la parte inferiore con 2 bulloni e rondelle M8.

15 – Fare riferimento all’immagine. A) Allineare i fori di montaggio sulla piastra di volo con le fessure sul braccio di regolazione. B) Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

16 – Fare riferimento all’immagine. Allineare i fori di montaggio sul collare del gruppo braccio di volo girevole con gli inserti filettati sui montanti verticali.

17 – Fare riferimento all’immagine. Imbullonare e fissare con 4 bulloni e rondelle M8.

18 – Fare riferimento all’immagine. Serrare i bulloni utilizzando la chiave a brugola.

19 – Fare riferimento all’immagine. A) Allineare le fessure sul braccio di regolazione con gli inserti filettati sulla staffa di montaggio. B) Imbullonare e fissare il lato superiore con 2 bulloni a basso profilo e il lato inferiore con 2 bulloni e rondelle M8.

20 – Fare riferimento all’immagine. A) Allineare i fori di montaggio sulla piastra del mouse con le fessure sul braccio di regolazione. B) Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

21 – Fare riferimento all’immagine. Allineare i fori di montaggio sul collare del gruppo braccio di volo con gli inserti filettati sul montante verticale.

22 – Fare riferimento all’immagine. A) Imbullonare e fissare con 4 bulloni e rondelle M8.

B) Serrare i bulloni utilizzando la chiave a brugola in dotazione.

23 – Fare riferimento all’immagine. Installare un cappuccio di plastica sull’apertura del gruppo del braccio di volo. Ripeti dall’altra parte.

24 – Fare riferimento all’immagine. A) Allentare i bulloni che fissano il braccio di regolazione al braccio girevole/braccio di volo, regolare nella posizione desiderata e serrare per fissare. B) Allentare i bulloni che fissano la piastra di volo/piastra del mouse al 

braccio di regolazione, regolare nella posizione desiderata e serrare per fissare.

25 - Fare riferimento all’immagine. Allentare le manopole M8 che fissano il braccio girevole alla staffa di montaggio girevole. Ruotare il braccio girevole nella posizione desiderata e serrare le manopole M8 per fissarlo. Nota: la funzione girevole è 

consigliata quando si utilizza un supporto per ruote per facilitare l’accesso.

26 – Fare riferimento all’immagine. Allineare gli inserti filettati sulla piastra distanziatrice del morsetto con i fori svasati sulla piastra della ruota. Imbullonare e fissare con 4 bulloni a testa svasata M6.

27 – Fare riferimento all’immagine. Allineare gli inserti filettati sulla staffa di montaggio HOTAS con i fori svasati sulla piastra della ruota. Imbullonare e fissare con 4 bulloni a testa svasata M6.

28 – Fare riferimento all’immagine. A) Allineare i fori di montaggio sulla staffa girevole HOTAS con gli inserti filettati sulla staffa di montaggio HOTAS. B) Imbullonare e fissare con 2 bulloni e rondelle M8.

29 – Fare riferimento all’immagine. Allineare la fessura curva sulla staffa girevole HOTAS con gli inserti filettati sulla staffa di montaggio HOTAS. Imbullonare e fissare con 2 maniglie e rondelle a cricchetto M8.

30 – Fare riferimento all’immagine. Allineare i fori di montaggio sulla piastra HOTAS preassemblata con le fessure sulla staffa girevole HOTAS.

31 – Fare riferimento all’immagine. Imbullonare e fissare con bullone M8, rondella e dado flangiato.

32 – Fare riferimento all’immagine. Allineare le fessure curve sulla piastra HOTAS preassemblata con gli inserti filettati sulla staffa girevole HOTAS. Imbullonare e fissare con 2 bulloni e rondelle M8.

33 – Fare riferimento all’immagine. Allineare i fori di montaggio sulla staffa di montaggio HOTAS con gli inserti filettati sul telaio.

34 – Fare riferimento all’immagine. Imbullonare e fissare con 4 bulloni e rondelle M8.

35 – Fare riferimento all’immagine. A) Allineare i fori di montaggio sulla staffa girevole HOTAS con gli inserti filettati sulla staffa di montaggio HOTAS. B) Imbullonare e fissare con 2 bulloni e rondelle M8.

36 – Fare riferimento all’immagine. Allineare le fessure curve sulla staffa girevole HOTAS con gli inserti filettati sulla staffa di montaggio HOTAS. Imbullonare e fissare con 2 maniglie e rondelle a cricchetto M8.

37 – Fare riferimento all’immagine. Allineare le fessure curve sulla piastra HOTAS preassemblata con gli inserti filettati sulla staffa girevole HOTAS.

38 – Fare riferimento all’immagine. Imbullonare attraverso la fessura curva sulla piastra HOTAS preassemblata e fissarla con 2 bulloni e rondelle M8.

39 – Fare riferimento all’immagine. Avvitare i fori di montaggio sulla piastra HOTAS preassemblata e fissarla con bullone M8, rondella e dado flangiato.

40 – Fare riferimento all’immagine. Disinstallare i 2 bulloni M8. Allentare il bullone passante che fissa la piastra HOTAS preassemblata alla staffa girevole HOTAS. Regolare la piastra HOTAS all’altezza desiderata, installare i bulloni precedentemente 

disinstallati e serrare per fissarli.

41 – Fare riferimento all’immagine. Allentare le impugnature a cricchetto che fissano la staffa girevole HOTAS alla staffa di montaggio HOTAS e allentare i bulloni che fissano il gruppo piastra HOTAS alla staffa girevole HOTAS. Regolare all’angolazione 

desiderata e serrare per fissarlo.

42 – Vedi immagine. Allineare le fessure curve sulla staffa angolare della tastiera con i fori di montaggio sulla piastra del mouse. Imbullonare e fissare con 2 bulloni M6, rondelle e dadi flangiati.

43 – Fare riferimento all’immagine. Allineare i fori sulla piastra della tastiera con i fori passanti sulla staffa angolare della tastiera.

44 – Fare riferimento all’immagine. Imbullonare e fissare con 2 bulloni M8, rondelle e dadi flangiati.

45 – Fare riferimento all’immagine. A) Allentare i bulloni che fissano la staffa angolare della tastiera alla piastra del mouse. B) Regolare nella posizione desiderata e serrare i bulloni per bloccarlo in posizione.

46 – Fare riferimento all’immagine. Allineare i fori di montaggio sui bracci di estensione del supporto ruota con gli inserti filettati sul telaio. Imbullonare e fissare con 2 bulloni e rondelle M8.

47 – Fare riferimento all’immagine. Allineare gli inserti filettati sul supporto ruota con i fori sui bracci di estensione del supporto ruota. Imbullonare e fissare con 2 bulloni e rondelle M8.

48 – Fare riferimento all’immagine. La tua configurazione è completa.

AVVERTIMENTO

• Si prega di non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare le parti.

• Se hai bisogno di ulteriore supporto, consulta il video di installazione o contattaci all’indirizzo support@nextlevelracing.com

• Tenere le mani lontane da qualsiasi parte in movimento quando si apre il supporto di volo per evitare lesioni.

• Non forzare le parti insieme.

• Evitare bulloni con filettatura incrociata.



35

Video Instruction: bit.ly/nlrbuild

ES

Manual de instrucciones de FLIGHTSTAND PRO

¡Sabemos que estás ansioso por empezar a volar! Tómese su tiempo con las instrucciones y siga esta guía para ensamblar su producto. Se estará preparando para el éxito siguiendo el folleto de instrucciones para optimizar completamente su producto.

COMPROBACIONES PREVIAS AL VUELO

ADVERTENCIA

• No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dañar las piezas.

• Si necesita más soporte, consulte el video de instalación o contáctenos en support@nextlevelracing.com

• Mantenga las manos alejadas de las piezas móviles cuando despliegue el soporte de vuelo para evitar lesiones.

• No fuerce las piezas para unirlas.

• Evite los pernos de rosca cruzada.

Si necesita asistencia con su producto, comuníquese con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA PELIGRO DE ASFIXIA

Piezas pequeñas no para niños menores de 3 años o cualquier persona que tenga tendencia a llevarse objetos no comestibles a la boca.

COMENZAR

01 – Consulte la imagen. A) Corte las ataduras que sujetan el Flight Stand Pro preensamblado. B) Desinstale los pernos y arandelas M8 preinstalados.

02 – Consulte la imagen. A) Extienda los Postes Verticales a la altura deseada. B) Instale los pernos y las arandelas que desinstaló previamente en el Paso 01B. Nota: Los postes verticales deben extenderse hasta que queden expuestos un mínimo de 10 

insertos roscados para permitir la instalación de los brazos de vuelo en pasos futuros.

03 – Consulte la imagen. A) Afloje las perillas M8 en la junta de pivote y extienda el soporte de vuelo. B) Alinee la ranura de la estructura del pedal con el inserto roscado de la estructura. ADVERTENCIA: Mantenga las manos alejadas de las piezas móviles 

para evitar lesiones.

04 – Consulte la imagen. Asegure el marco del pedal con una perilla M8.

05 – Consulte la imagen. Alinee las ruedas giratorias M8 y las arandelas cuadradas con los insertos roscados en el marco y ajuste con la llave de 14 mm.

06 – Consulte la imagen. A) Alinee la ranura de los soportes de los pedales con las inserciones roscadas de la estructura de los pedales. B) Atornille y asegúrelo con 2 perillas M8. Repita en el otro lado.

07 – Consulte la imagen. Alinee las inserciones roscadas de la placa del pedal con los orificios de montaje de los soportes de los pedales. Atornille y asegúrelo con 4 pernos y arandelas M8. Nota: Las inserciones roscadas de la placa del pedal deben 

montarse en los orificios correspondientes de los soportes de los pedales.

08 – Consulte la imagen. A) Desinstale las perillas M8 que sujetan los soportes de los pedales a la estructura de los pedales. B) Ajuste a la posición deseada, vuelva a instalar las perillas M8 y apriete para asegurar.

09 –Consulte la imagen. A) Desinstale los pernos delanteros que sujetan la placa del pedal a los soportes del pedal. B) Ajuste al ángulo deseado, vuelva a instalar los Pernos y apriételos para asegurarlos.

10 – Consulte la imagen. Alinee los orificios de montaje de la placa de la rueda con los orificios pasantes de los postes verticales. Atornille y asegúrelo con 2 pernos M8, arandelas y tuercas con reborde.

11 – Consulte la imagen. A) Ajuste la placa de la rueda al ángulo deseado. B) Atornille y asegúrelo con 2 pernos M8, arandelas y tuercas con reborde.

12 – Consulte la imagen. A) Alinee el orificio pasante del brazo giratorio con el orificio pasante del soporte de montaje giratorio. B) Atornille y asegúrelo con 1 perno M8, arandela y tuerca de bloqueo Ny.

13 – Consulte la imagen. A) Atornille a través de las ranuras curvas del soporte de montaje giratorio y asegúrelo con 2 perillas M8. B) Alinee las ranuras del brazo de ajuste con las inserciones roscadas del brazo giratorio.

14 – Consulte la imagen. A) Atornille y asegure el lado superior con 2 pernos de perfil bajo M8. B) Atornille y asegure la parte inferior con 2 pernos y arandelas M8.

15 – Consulte la imagen. A) Alinee los orificios de montaje de la placa de vuelo con las ranuras del brazo de ajuste. B) Atornille y asegúrelo con 2 pernos M8, arandelas y tuercas con reborde.

16 – Consulte la imagen. Alinee los orificios de montaje en el collar del conjunto del brazo de vuelo giratorio con las inserciones roscadas en los postes verticales.

17 – Consulte la imagen. Atornille y asegúrelo con 4 pernos y arandelas M8.

18 – Consulte la imagen. Apriete los pernos con la llave Allen.

19 – Consulte la imagen. A) Alinee las ranuras del brazo de ajuste con las inserciones roscadas del soporte de montaje. B) Atornille y asegure la parte superior con 2 pernos de perfil bajo y la parte inferior con 2 pernos M8 y arandelas.

20 – Consulte la imagen. A) Alinee los orificios de montaje de la placa del ratón con las ranuras del brazo de ajuste. B) Atornille y asegúrelo con 2 pernos M8, arandelas y tuercas con reborde.

21 – Consulte la imagen. Alinee los orificios de montaje en el collar del ensamblaje del brazo de vuelo con las inserciones roscadas en el poste vertical.

22 – Consulte la imagen. A) Atornille y asegúrelo con 4 pernos y arandelas M8.

B) Apriete los pernos con la llave Allen provista.

23 – Consulte la imagen. Instale una tapa de plástico en el corte del ensamblaje del brazo de vuelo. Repita en el otro lado.

24 – Consulte la imagen. A) Afloje los pernos que sujetan el brazo de ajuste al brazo giratorio/brazo de vuelo, ajústelos a la posición deseada y apriételos para asegurarlos. B) Afloje los pernos que sujetan la placa de vuelo/placa de ratón al brazo de 

ajuste, ajústelos a la posición deseada y apriételos para asegurarlos.

25 - Consulte la imagen. Afloje las perillas M8 que sujetan el brazo giratorio al soporte de montaje giratorio. Gire el brazo giratorio a la posición deseada y apriete las perillas M8 para asegurarlo. Nota: Se recomienda la función de giro cuando se usa una 

cuna con ruedas para facilitar el acceso.

26 – Consulte la imagen. Alinee los insertos roscados de la placa espaciadora de la abrazadera con los orificios avellanados de la placa de la rueda. Atornille y asegúrelo con 4 pernos avellanados M6.

27 – Consulte la imagen. Alinee las inserciones roscadas del soporte de montaje HOTAS con los orificios avellanados de la placa de la rueda. Atornille y asegúrelo con 4 pernos avellanados M6.

28 – Consulte la imagen. A) Alinee los orificios de montaje del soporte giratorio HOTAS con las inserciones roscadas del soporte de montaje HOTAS. B) Atornille y asegúrelo con 2 pernos y arandelas M8.

29 – Consulte la imagen. Alinee la ranura curva del soporte giratorio HOTAS con las inserciones roscadas del soporte de montaje HOTAS. Atornille y asegúrelo con 2 manijas de trinquete y arandelas M8.

30 – Consulte la imagen. Alinee los orificios de montaje de la placa HOTAS premontada con las ranuras del soporte giratorio HOTAS.

31 – Consulte la imagen. Atornille y asegúrelo con un perno M8, una arandela y una tuerca con reborde.

32 – Consulte la imagen. Alinee las ranuras curvas de la placa HOTAS premontada con las inserciones roscadas del soporte giratorio HOTAS. Atornille y asegúrelo con 2 pernos y arandelas M8.

33 – Consulte la imagen. Alinee los orificios de montaje del soporte de montaje HOTAS con las inserciones roscadas del marco.

34 – Consulte la imagen. Atornille y asegúrelo con 4 pernos y arandelas M8.

35 – Consulte la imagen. A) Alinee los orificios de montaje del soporte giratorio HOTAS con las inserciones roscadas del soporte de montaje HOTAS. B) Atornille y asegúrelo con 2 pernos y arandelas M8.

36 – Consulte la imagen. Alinee las ranuras curvas del soporte giratorio HOTAS con las inserciones roscadas del soporte de montaje HOTAS. Atornille y asegúrelo con 2 manijas de trinquete y arandelas M8.

37 – Consulte la imagen. Alinee las ranuras curvas de la placa HOTAS premontada con las inserciones roscadas del soporte giratorio HOTAS.

38 – Consulte la imagen. Atornille a través de la ranura curva en la placa HOTAS preensamblada y asegúrela con 2 pernos y arandelas M8.

39 – Consulte la imagen. Atornille a través de los orificios de montaje en la placa HOTAS preensamblada y asegúrela con un perno M8, una arandela y una tuerca con reborde.

40 – Consulte la imagen. Desinstale los 2 pernos M8. Afloje el Perno pasante que sujeta la Placa HOTAS Preensamblada al Soporte Giratorio HOTAS. Ajuste la placa HOTAS a la altura deseada, instale los pernos que desinstaló anteriormente y apriételos 

para asegurarlos.

41 – Consulte la imagen. Afloje las manijas de trinquete que sujetan el soporte giratorio HOTAS al soporte de montaje HOTAS y afloje los pernos que sujetan el conjunto de placa HOTAS al soporte giratorio HOTAS. Ajuste al ángulo deseado y apriete para 

asegurar.

42 – Consulte la imagen. Alinee las ranuras curvas del soporte angular del teclado con los orificios de montaje de la placa del ratón. Atornille y asegúrelo con 2 pernos M6, arandelas y tuercas con reborde.

43 – Consulte la imagen. Alinee los orificios de la placa del teclado con los orificios pasantes del soporte angular del teclado.

44 – Consulte la imagen. Atornille y asegúrelo con 2 pernos M8, arandelas y tuercas con reborde.

45 – Consulte la imagen. A) Afloje los pernos que sujetan el soporte angular del teclado a la placa del mouse. B) Ajuste a la posición deseada y apriete los pernos para bloquear en su lugar.

46 – Consulte la imagen. Alinee los orificios de montaje en los brazos de extensión de la base de la rueda con las inserciones roscadas en el marco. Atornille y asegúrelo con 2 pernos y arandelas M8.

47 – Consulte la imagen. Alinee las inserciones roscadas de la cuna de ruedas con los orificios de los brazos de extensión de la cuna de ruedas. Atornille y asegúrelo con 2 pernos y arandelas M8.

48 – Consulte la imagen. Su configuración está completa.

ADVERTENCIA

• No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dañar las piezas.

• Si necesita más soporte, consulte el video de instalación o contáctenos en support@nextlevelracing.com

• Mantenga las manos alejadas de las piezas móviles cuando despliegue el soporte de vuelo para evitar lesiones.

• No fuerce las piezas para unirlas.

• Evite los pernos de rosca cruzada.



36

support@nextlevelracing.com

DE

FLIGHTSTAND PRO Bedienungsanleitung

Wir wissen, dass Sie gespannt darauf sind, mit dem Fliegen zu beginnen! Nehmen Sie sich Zeit für die Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt zusammenzubauen. Sie werden sich auf den Erfolg einstellen, indem Sie der Anleitung 

folgen, um Ihr Produkt vollständig zu optimieren.

VORFLUGKONTROLLEN

WARNUNG

• Bitte verwenden Sie keine Elektrowerkzeuge für die Montage, da zu starkes Anziehen Teile beschädigen kann.

• Wenn Sie weitere Unterstützung benötigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com

• Halten Sie beim Aufklappen des Flugständers Ihre Hände von beweglichen Teilen fern, um Verletzungen zu vermeiden.

• Teile nicht mit Gewalt zusammenfügen.

• Vermeiden Sie Quergewindebolzen.

Wenn Sie Unterstützung für Ihr Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG ERSTICKUNGSGEFAHR

Kleinteile nicht für Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenießbare Gegenstände in den Mund zu nehmen.

START

01 – Siehe Bild. A) Schneiden Sie die Kabelbinder durch, mit denen der vormontierte Flight Stand Pro befestigt ist. B) Entfernen Sie die vorinstallierten M8-Bolzen und Unterlegscheiben.

02 – Siehe Bild. A) Verlängern Sie die vertikalen Pfosten auf die gewünschte Höhe. B) Bringen Sie die zuvor in Schritt 01B deinstallierten Schrauben und Unterlegscheiben an. Hinweis: Die vertikalen Pfosten sollten verlängert werden, bis mindestens 10 

Gewindeeinsätze freigelegt sind, um die Installation von Flight Arms in zukünftigen Schritten zu ermöglichen.

03 – Siehe Bild. A) Lösen Sie die M8-Knöpfe am Drehgelenk und verlängern Sie den Flugständer. B) Richten Sie den Schlitz am Pedalrahmen mit dem Gewindeeinsatz am Rahmen aus. WARNUNG: Hände von beweglichen Teilen fernhalten, um Verletzun-

gen zu vermeiden.

04 – Siehe Bild. Sichern Sie den Pedalrahmen mit einem M8-Knopf.

05 – Siehe Bild. Richten Sie die M8 Lenkrollen und Vierkantscheiben mit den Gewindeeinsätzen am Rahmen aus und befestigen Sie sie mit dem 14-mm-Schraubenschlüssel.

06 – Siehe Bild. A) Richten Sie den Schlitz an den Pedalhalterungen mit den Gewindeeinsätzen am Pedalrahmen aus. B) Durchschrauben und mit 2 x M8 Knöpfen sichern. Auf der anderen Seite wiederholen.

07 – Siehe Bild. Richten Sie die Gewindeeinsätze an der Pedalplatte an den Befestigungslöchern an den Pedalhalterungen aus. Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern. Hinweis: Die Gewindeeinsätze an der Pedalplatte 

sollten in die entsprechenden Löcher an den Pedalhalterungen montiert werden.

08 – Siehe Bild. A) Entfernen Sie die M8-Knöpfe, mit denen die Pedalhalterungen am Pedalrahmen befestigt sind. B) Stellen Sie die gewünschte Position ein, bringen Sie die M8-Knöpfe wieder an und ziehen Sie sie fest, um sie zu sichern.

09 –Siehe Bild. A) Entfernen Sie die vorderen Schrauben, mit denen die Pedalplatte an den Pedalhalterungen befestigt ist. B) Stellen Sie den gewünschten Winkel ein, bringen Sie die Schrauben wieder an und ziehen Sie sie fest, um sie zu sichern.

10 – Siehe Bild. Richten Sie die Befestigungslöcher an der Radplatte mit den Durchgangslöchern an den vertikalen Pfosten aus. Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern.

11 – Siehe Bild. A) Stellen Sie die Radplatte auf den gewünschten Winkel ein. B) Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern.

12 – Siehe Bild. A) Richten Sie das Durchgangsloch am Schwenkarm mit dem Durchgangsloch an der Schwenkhalterung aus. B) Durchschrauben und mit 1 x M8-Schraube, Unterlegscheibe und Ny-Lock-Mutter sichern.

13 – Siehe Bild. A) Schrauben Sie durch die gebogenen Schlitze der drehbaren Montagehalterung und sichern Sie sie mit 2 x M8-Knöpfen. B) Richten Sie die Schlitze am Einstellarm mit den Gewindeeinsätzen am Schwenkarm aus.

14 – Siehe Bild. A) Schrauben Sie die Oberseite durch und sichern Sie sie mit 2 x M8 Flachprofilschrauben. B) Schrauben Sie die Unterseite durch und sichern Sie sie mit 2 x M8-Schrauben und Unterlegscheiben.

15 – Siehe Bild. A) Richten Sie die Befestigungslöcher an der Flugplatte mit den Schlitzen am Einstellarm aus. B) Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern.

16 – Siehe Bild. Richten Sie die Befestigungslöcher am Kragen der Schwenkarmbaugruppe mit den Gewindeeinsätzen an den vertikalen Pfosten aus.

17 – Siehe Bild. Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern.

18 – Siehe Bild. Ziehen Sie die Schrauben mit dem Inbusschlüssel fest.

19 – Siehe Bild. A) Richten Sie die Schlitze am Einstellarm mit den Gewindeeinsätzen an der Montagehalterung aus. B) Verschrauben und sichern Sie die Oberseite mit 2 x Flachprofilschrauben und die Unterseite mit 2 x M8-Schrauben und Unterlegschei-

ben.

20 – Siehe Bild. A) Richten Sie die Befestigungslöcher an der Mausplatte mit den Schlitzen am Einstellarm aus. B) Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern.

21 – Siehe Bild. Richten Sie die Befestigungslöcher am Kragen der Flugarmbaugruppe mit den Gewindeeinsätzen am vertikalen Pfosten aus.

22 – Siehe Bild. A) Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern.

B) Ziehen Sie die Schrauben mit dem mitgelieferten Inbusschlüssel fest.

23 – Siehe Bild. Installieren Sie eine Plastikkappe auf dem Ausschnitt der Flugarmbaugruppe. Auf der anderen Seite wiederholen.

24 – Siehe Bild. A) Lösen Sie die Schrauben, mit denen der Einstellarm am Schwenkarm/Flugarm befestigt ist, stellen Sie ihn auf die gewünschte Position ein und ziehen Sie ihn fest, um ihn zu sichern. B) Lösen Sie die Schrauben, mit denen die Flugplatte/

Mausplatte am Einstellarm befestigt ist, stellen Sie sie auf die gewünschte Position ein und ziehen Sie sie fest, um sie zu sichern.

25 - Siehe Bild. Lösen Sie die M8-Knöpfe, mit denen der Schwenkarm an der Schwenkhalterung befestigt ist. Schwenken Sie den Schwenkarm in die gewünschte Position und ziehen Sie die M8-Knöpfe fest, um ihn zu sichern. Hinweis: Die Schwenkfunk-

tion wird empfohlen, wenn ein Wheel Cradle verwendet wird, um den Zugang zu erleichtern.

26 – Siehe Bild. Richten Sie die Gewindeeinsätze an der Klemm-Distanzplatte mit den Senklöchern an der Radplatte aus. Durchschrauben und mit 4 x M6 Senkkopfschrauben sichern.

27 – Siehe Bild. Richten Sie die Gewindeeinsätze an der HOTAS-Montagehalterung mit den Senklöchern an der Radplatte aus. Durchschrauben und mit 4 x M6 Senkkopfschrauben sichern.

28 – Siehe Bild. A) Richten Sie die Montagelöcher an der HOTAS-Schwenkhalterung mit den Gewindeeinsätzen an der HOTAS-Montagehalterung aus. B) Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern.

29 – Siehe Bild. Richten Sie den gekrümmten Schlitz an der HOTAS-Schwenkhalterung mit den Gewindeeinsätzen an der HOTAS-Montagehalterung aus. Durchschrauben und mit 2 x M8-Ratschengriffen und Unterlegscheiben sichern.

30 – Siehe Bild. Richten Sie die Befestigungslöcher auf der vormontierten HOTAS-Platte mit den Schlitzen auf der HOTAS-Drehhalterung aus.

31 – Siehe Bild. Durchschrauben und mit M8-Bolzen, Unterlegscheibe und Flanschmutter sichern.

32 – Siehe Bild. Richten Sie die gebogenen Schlitze an der vormontierten HOTAS-Platte mit den Gewindeeinsätzen an der HOTAS-Drehhalterung aus. Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern.

33 – Siehe Bild. Richten Sie die Befestigungslöcher an der HOTAS-Montagehalterung mit den Gewindeeinsätzen am Rahmen aus.

34 – Siehe Bild. Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern.

35 – Siehe Bild. A) Richten Sie die Montagelöcher an der HOTAS-Schwenkhalterung mit den Gewindeeinsätzen an der HOTAS-Montagehalterung aus. B) Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern.

36 – Siehe Bild. Richten Sie die gebogenen Schlitze an der HOTAS-Schwenkhalterung mit den Gewindeeinsätzen an der HOTAS-Montagehalterung aus. Durchschrauben und mit 2 x M8-Ratschengriffen und Unterlegscheiben sichern.

37 – Siehe Bild. Richten Sie die gebogenen Schlitze an der vormontierten HOTAS-Platte mit den Gewindeeinsätzen an der HOTAS-Drehhalterung aus.

38 – Siehe Bild. Durch den gebogenen Schlitz auf der vormontierten HOTAS-Platte schrauben und mit 2 x M8-Schrauben und Unterlegscheiben sichern.

39 – Siehe Bild. Durch die Befestigungslöcher auf der vormontierten HOTAS-Platte schrauben und mit M8-Schraube, Unterlegscheibe und Flanschmutter sichern.

40 – Siehe Bild. Entfernen Sie die 2 x M8-Schrauben. Lösen Sie die Durchgangsschraube, mit der die vormontierte HOTAS-Platte an der HOTAS-Drehhalterung befestigt ist. Stellen Sie die HOTAS-Platte auf die gewünschte Höhe ein, installieren Sie die 

zuvor deinstallierten Schrauben und ziehen Sie sie fest, um sie zu sichern.

41 – Siehe Bild. Lösen Sie die Ratschengriffe, mit denen die HOTAS-Drehhalterung an der HOTAS-Montagehalterung befestigt ist, und lösen Sie die Schrauben, mit denen die HOTAS-Plattenbaugruppe an der HOTAS-Drehhalterung befestigt ist. Stellen Sie 

den gewünschten Winkel ein und ziehen Sie ihn fest, um ihn zu sichern.

42 – Siehe Bild. Richten Sie die gebogenen Schlitze am Tastaturwinkel an den Befestigungslöchern an der Mausplatte aus. Durchschrauben und mit 2 x M6-Schrauben, Unterlegscheiben und Flanschmuttern sichern.

43 – Siehe Bild. Richten Sie die Löcher an der Tastaturplatte an den Durchgangslöchern am Tastaturwinkel aus.

44 – Siehe Bild. Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und Flanschmuttern sichern.

45 – Siehe Bild. A) Lösen Sie die Schrauben, mit denen die Winkelhalterung der Tastatur an der Mausplatte befestigt ist. B) Stellen Sie die gewünschte Position ein und ziehen Sie die Schrauben fest, um sie zu verriegeln.

46 – Siehe Bild. Richten Sie die Befestigungslöcher an den Verlängerungsarmen der Radhalterung an den Gewindeeinsätzen am Rahmen aus. Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern.

47 – Siehe Bild. Richten Sie die Gewindeeinsätze an der Radhalterung an den Löchern an den Verlängerungsarmen der Radhalterung aus. Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern.

48 – Siehe Bild. Ihre Einrichtung ist abgeschlossen.

WARNUNG

• Bitte verwenden Sie keine Elektrowerkzeuge für die Montage, da zu starkes Anziehen Teile beschädigen kann.

• Wenn Sie weitere Unterstützung benötigen, sehen Sie sich das Installationsvideo an oder kontaktieren Sie uns unter support@nextlevelracing.com

• Halten Sie beim Aufklappen des Flugständers Ihre Hände von beweglichen Teilen fern, um Verletzungen zu vermeiden.

• Teile nicht mit Gewalt zusammenfügen.

• Vermeiden Sie Quergewindebolzen.



37

Video Instruction: bit.ly/nlrbuild

JP

FLIGHTSTAND PRO 取扱説明書
フライトを始めたいと思っていることは承知しています。 時間をかけて説明書を読み、このガイドに従って製品を組み立ててください。 取扱説明書に従って製品を完全に最適化することで、成功への準備を整えることができます。
飛行前チェック
警告
• 締めすぎると部品が損傷する可能性があるため、組み立てに電動工具を使用しないでください。
• さらにサポートが必要な場合は、取り付けビデオを参照するか、support@nextlevelracing.com までお問い合わせください。
• けがをしないように、フライト スタンドを展開するときは、可動部品に手を近づけないでください。
• 部品を無理に組み立てないでください。
• クロススレッドボルトは避けてください。
製品に関するサポートが必要な場合は、support@nextlevelracing.com のフレンドリーなチームにご連絡ください。
警告 窒息の危険
3 歳未満のお子様や、食べられないものを口に入れる傾向のある方には適していません。
始める
01 – 画像を参照してください。 A) 組み立て済みフライトスタンド Pro を固定しているタイを切ります。 B) プリインストールされている M8 ボルトとワッシャーを取り外します。
02 – 画像を参照してください。 A) 垂直支柱を希望の高さまで伸ばします。 B) ステップ 01B で取り外したボルトとワッシャーを取り付けます。 注: 将来のステップでフライト アームを取り付けることができるように、最低 10 個のネジ付きインサートが露出するまで、垂直
ポストを延長する必要があります。
03 – 画像を参照してください。 A) ピボット ジョイントの M8 ノブを緩め、フライト スタンドを伸ばします。 B) ペダル フレームのスロットをフレームのねじ込みインサートに合わせます。 警告: けがをしないように、可動部分から手を離してください。
04 – 画像を参照してください。 M8ノブでペダルフレームを固定します。
05 – 画像を参照してください。 M8 キャスター ホイールとスクエア ワッシャーをフレームのネジ付きインサートに合わせ、14 mm レンチを使用して固定します。
06 – 画像を参照してください。 A) ペダル ブラケットのスロットをペダル フレームのネジ付きインサートに合わせます。 B) ボルトで固定し、2 x M8 ノブで固定します。 反対側で繰り返します。
07 – 画像を参照してください。 ペダル プレートのネジ付きインサートをペダル ブラケットの取り付け穴に合わせます。 ボルトで固定し、4 x M8 ボルトとワッシャーで固定します。 注: ペダル プレートのネジ付きインサートは、ペダル ブラケットの対応する穴に取り付け
る必要があります。
08 – 画像を参照してください。 A) ペダル ブラケットをペダル フレームに固定している M8 ノブを取り外します。 B) 希望の位置に調整し、M8 ノブを再度取り付け、締めて固定します。
09 –画像を参照してください。 A) ペダル プレートをペダル ブラケットに固定しているフロント ボルトを取り外します。 B) 希望の角度に調整し、ボルトを再度取り付けて締めて固定します。
10 – 画像を参照してください。 ホイール プレートの取り付け穴を垂直ポストの貫通穴に合わせます。 ボルトで固定し、2 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
11 – 画像を参照してください。 A) ホイール プレートを希望の角度に調整します。 B) ボルトで固定し、2 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
12 – 画像を参照してください。 A) スイベル アームのスルー ホールをスイベル マウント ブラケットのスルー ホールに合わせます。 B) 1 x M8 ボルト、ワッシャー、Ny ロック ナットでボルトで固定します。
13 – 画像を参照してください。 A) スイベル取り付けブラケットの湾曲したスロットにボルトで通し、2 x M8 ノブで固定します。 B) 調整アームのスロットをスイベル アームのネジ付きインサートに合わせます。
14 – 画像を参照してください。 A) 2 x M8 ロー プロファイル ボルトで上側をボルトで固定します。 B) 2 x M8 ボルトとワッシャーで下側をボルトで固定します。
15 – 画像を参照してください。 A) フライトプレートの取り付け穴を調整アームのスロットに合わせます。 B) ボルトで固定し、2 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
16 – 画像を参照してください。 スイベル フライト アーム アセンブリのカラーの取り付け穴を、垂直ポストのネジ付きインサートに合わせます。
17 – 画像を参照してください。 ボルトで固定し、4 x M8 ボルトとワッシャーで固定します。
18 – 画像を参照してください。 六角レンチを使用してボルトを締めます。
19 – 画像を参照してください。 A) 調整アームのスロットを取り付けブラケットのねじ付きインサートに合わせます。 B) 2 x ロー プロファイル ボルトで上側をボルトで固定し、2 x M8 ボルトとワッシャーで下側を固定します。
20 – 画像を参照してください。 A) マウス プレートの取り付け穴を調整アームのスロットに合わせます。 B) ボルトで固定し、2 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
21 – 画像を参照してください。 フライト アーム アセンブリのカラーの取り付け穴を、垂直ポストのネジ付きインサートに合わせます。
22 – 画像を参照してください。 A) 4 x M8 ボルトとワッシャーでボルトで固定します。
B) 付属の六角レンチを使用してボルトを締めます。
23 – 画像を参照してください。 フライト アーム アセンブリのカットアウトにプラスチック キャップを取り付けます。 反対側で繰り返します。
24 – 画像を参照してください。 A) 調整アームをスイベル アーム/フライト アームに固定しているボルトを緩め、希望の位置に調整し、締めて固定します。 B) フライト プレート/マウス プレートを調整アームに固定しているボルトを緩め、希望の位置に調整し、締めて固
定します。
25 - 画像を参照してください。 スイベル アームをスイベル マウント ブラケットに固定している M8 ノブを緩めます。 スイベル アームを希望の位置まで動かし、M8 ノブを締めて固定します。 注: ホイール クレードルを使用する場合は、簡単にアクセスできるようにスイベ
ル機能をお勧めします。
26 – 画像を参照してください。 クランプ スペーサー プレートのネジ付きインサートをホイール プレートの皿穴に合わせます。 4 x M6 皿ボルトでボルトで固定します。
27 – 画像を参照してください。 HOTAS マウント ブラケットのねじ込みインサートをホイール プレートの皿穴に合わせます。 4 x M6 皿ボルトでボルトで固定します。
28 – 画像を参照してください。 A) HOTAS スイベル ブラケットの取り付け穴を HOTAS 取り付けブラケットのネジ付きインサートに合わせます。 B) ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
29 – 画像を参照してください。 HOTAS スイベル ブラケットの湾曲したスロットを、HOTAS マウント ブラケットのねじ込みインサートに合わせます。 ボルトで固定し、2 x M8 ラチェット ハンドルとワッシャーで固定します。
30 – 画像を参照してください。 組み立て済み HOTAS プレートの取り付け穴を HOTAS スイベル ブラケットのスロットに合わせます。
31 – 画像を参照してください。 M8 ボルト、ワッシャー、フランジ ナットでボルトで固定します。
32 – 画像を参照してください。 組み立て済み HOTAS プレートの湾曲したスロットを、HOTAS スイベル ブラケットのねじ付きインサートに合わせます。 ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
33 – 画像を参照してください。 HOTAS マウント ブラケットの取り付け穴をフレームのネジ付きインサートに合わせます。
34 – 画像を参照してください。 ボルトで固定し、4 x M8 ボルトとワッシャーで固定します。
35 – 画像を参照してください。 A) HOTAS スイベル ブラケットの取り付け穴を HOTAS 取り付けブラケットのネジ付きインサートに合わせます。 B) ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
36 – 画像を参照してください。 HOTAS スイベル ブラケットの湾曲したスロットを、HOTAS マウント ブラケットのねじ込みインサートに合わせます。 ボルトで固定し、2 x M8 ラチェット ハンドルとワッシャーで固定します。
37 – 画像を参照してください。 組み立て済み HOTAS プレートの湾曲したスロットを、HOTAS スイベル ブラケットのねじ付きインサートに合わせます。
38 – 画像を参照してください。 組み立て済み HOTAS プレートの湾曲したスロットにボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
39 – 画像を参照してください。 組み立て済み HOTAS プレートの取り付け穴にボルトで通し、M8 ボルト、ワッシャー、フランジ ナットで固定します。
40 – 画像を参照してください。 2 x M8 ボルトを取り外します。 組み立て済み HOTAS プレートを HOTAS スイベル ブラケットに固定している貫通ボルトを緩めます。 HOTAS プレートを希望の高さに調整し、前に取り外していたボルトを取り付けて締めて固定します。
41 – 画像を参照してください。 HOTAS スイベル ブラケットを HOTAS 取り付けブラケットに固定しているラチェット ハンドルを緩め、HOTAS プレート アセンブリを HOTAS スイベル ブラケットに固定しているボルトを緩めます。 好みの角度に調整し、締めて固定します。
42 – 画像を参照してください。 キーボード アングル ブラケットの湾曲したスロットをマウス プレートの取り付け穴に合わせます。 ボルトで固定し、2 x M6 ボルト、ワッシャー、フランジ ナットで固定します。
43 – 画像を参照してください。 キーボード プレートの穴をキーボード アングル ブラケットの貫通穴に合わせます。
44 – 画像を参照してください。 ボルトで固定し、2 x M8 ボルト、ワッシャー、フランジ ナットで固定します。
45 – 画像を参照してください。 A) キーボード アングル ブラケットをマウス プレートに固定しているボルトを緩めます。 B) 希望の位置に調整し、ボルトを締めて固定します。
46 – 画像を参照してください。 ホイール クレードル エクステンション アームの取り付け穴をフレームのネジ穴に合わせます。 ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
47 – 画像を参照してください。 ホイール クレードルのネジ付きインサートをホイール クレードル エクステンション アームの穴に合わせます。 ボルトで固定し、2 x M8 ボルトとワッシャーで固定します。
48 – 画像を参照してください。 セットアップが完了しました。

警告

• 締めすぎると部品が損傷する可能性があるため、組み立てに電動工具を使用しないでください。

• さらにサポートが必要な場合は、取り付けビデオを参照するか、support@nextlevelracing.com までお問い合わせください。

• けがをしないように、フライト スタンドを展開するときは、可動部品に手を近づけないでください。

• 部品を無理に組み立てないでください。

• クロススレッドボルトは避けてください。



38

support@nextlevelracing.com

PT
Manual de Instruções do FLIGHTSTAND PRO

Sabemos que você está ansioso para começar a voar! Não se apresse com as instruções e siga este guia para montar seu produto. Você estará se preparando para o sucesso seguindo o livreto de instruções para otimizar totalmente o seu produto.

VERIFICAÇÕES PRÉ-VOO

AVISO

• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as peças.

• Se precisar de mais suporte, consulte o vídeo de instalação ou entre em contato conosco em support@nextlevelracing.com

• Mantenha suas mãos longe de qualquer peça móvel ao desdobrar o Flight Stand para evitar lesões.

• Não force as peças juntas.

• Evite parafusos de rosca cruzada.

Se você precisar de qualquer suporte com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com

AVISO RISCO DE ASFIXIA

Peças pequenas não para crianças menores de 3 anos ou indivíduos que tenham tendência a colocar objetos não comestíveis na boca.

COMEÇAR

01 – Consulte a imagem. A) Corte os laços que prendem o Flight Stand Pro pré-montado. B) Desinstale os parafusos e arruelas M8 pré-instalados.

02 – Consulte a imagem. A) Estenda os Postes Verticais até a altura desejada. B) Instale os Parafusos e Arruelas previamente desinstalados no Passo 01B. Nota: Os Postes Verticais devem ser estendidos até que um mínimo de 10 inserções roscadas sejam 

expostas para permitir a instalação dos Braços de Voo em etapas futuras.

03 – Consulte a imagem. A) Afrouxe os botões M8 na junta articulada e estenda o Flight Stand. B) Alinhe a ranhura na Estrutura do Pedal com a inserção roscada na Estrutura. ADVERTÊNCIA: Mantenha as mãos afastadas das peças móveis para evitar 

ferimentos.

04 – Consulte a imagem. Prenda a estrutura do pedal com um botão M8.

05 – Consulte a imagem. Alinhe as rodas giratórias M8 e as arruelas quadradas com as inserções roscadas na estrutura e prenda usando a chave de 14 mm.

06 – Consulte a imagem. A) Alinhe a ranhura nos suportes do pedal com as inserções roscadas na estrutura do pedal. B) Aparafuse e prenda com 2 botões M8. Repita do outro lado.

07 – Consulte a imagem. Alinhe as inserções roscadas na Placa do Pedal com os orifícios de montagem nos Suportes do Pedal. Aparafuse e prenda com 4 parafusos M8 e arruelas. Nota: As inserções roscadas na Placa do Pedal devem ser montadas nos 

orifícios correspondentes nos Suportes do Pedal.

08 – Consulte a imagem. A) Desinstale os botões M8 que prendem os suportes do pedal à estrutura do pedal. B) Ajuste na posição desejada, reinstale os botões M8 e aperte para prender.

09 – Consulte a imagem. A) Desinstale os parafusos dianteiros que prendem a placa do pedal aos suportes do pedal. B) Ajuste no ângulo desejado, reinstale os parafusos e aperte para prender.

10 – Consulte a imagem. Alinhe os orifícios de montagem na Placa da Roda com os orifícios passantes nos Postes Verticais. Aparafuse e prenda com 2 parafusos M8, arruelas e porcas de flange.

11 – Consulte a imagem. A) Ajuste a Placa da Roda no ângulo desejado. B) Aparafuse e prenda com 2 parafusos M8, arruelas e porcas flangeadas.

12 – Consulte a imagem. A) Alinhe o orifício no braço giratório com o orifício no suporte de montagem giratório. B) Aparafuse e prenda com 1 parafuso M8, arruela e porca Ny-lock.

13 – Consulte a imagem. A) Aparafuse as ranhuras curvas do suporte de montagem giratório e prenda com 2 botões M8. B) Alinhe as ranhuras no braço de ajuste com as inserções roscadas no braço giratório.

14 – Consulte a imagem. A) Aparafuse e prenda o lado superior com 2 parafusos de baixo perfil M8. B) Aparafuse e prenda a parte inferior com 2 parafusos M8 e arruelas.

15 – Consulte a imagem. A) Alinhe os orifícios de montagem na Placa de Voo com as ranhuras no Braço de Ajuste. B) Aparafuse e prenda com 2 parafusos M8, arruelas e porcas flangeadas.

16 – Consulte a imagem. Alinhe os orifícios de montagem no colar do Conjunto do Braço de Voo Giratório com as inserções roscadas nos Postes Verticais.

17 – Consulte a imagem. Aparafuse e prenda com 4 parafusos M8 e arruelas.

18 – Consulte a imagem. Aperte os parafusos usando a chave Allen.

19 – Consulte a imagem. A) Alinhe as ranhuras no braço de ajuste com as inserções roscadas no suporte de montagem. B) Aparafuse e prenda o lado superior com 2 parafusos de perfil baixo e o lado inferior com 2 parafusos M8 e arruelas.

20 – Consulte a imagem. A) Alinhe os orifícios de montagem na placa do mouse com os slots no braço de ajuste. B) Aparafuse e prenda com 2 parafusos M8, arruelas e porcas flangeadas.

21 – Consulte a imagem. Alinhe os orifícios de montagem no colar do conjunto do braço de voo com as inserções rosqueadas no poste vertical.

22 – Consulte a imagem. A) Aparafuse e prenda com 4 parafusos M8 e arruelas.

B) Aperte os parafusos usando a chave Allen fornecida.

23 – Consulte a imagem. Instale uma tampa de plástico no recorte do conjunto do braço de voo. Repita do outro lado.

24 – Consulte a imagem. A) Solte os parafusos que prendem o braço de ajuste ao braço giratório/braço voador, ajuste na posição desejada e aperte para prender. B) Afrouxe os parafusos que prendem a placa de vôo/placa do mouse ao braço de ajuste, 

ajuste na posição desejada e aperte para prender.

25 - Consulte a imagem. Solte os botões M8 que prendem o braço giratório ao suporte de montagem giratório. Gire o braço giratório para a posição desejada e aperte os botões M8 para prender. Observação: o recurso giratório é recomendado ao usar 

um berço com rodas para facilitar o acesso.

26 – Consulte a imagem. Alinhe as inserções rosqueadas na placa do espaçador da braçadeira com os orifícios rebaixados na placa da roda. Aparafuse e prenda com 4 parafusos escareados M6.

27 – Consulte a imagem. Alinhe as inserções roscadas no suporte de montagem HOTAS com os orifícios rebaixados na placa da roda. Aparafuse e prenda com 4 parafusos escareados M6.

28 – Consulte a imagem. A) Alinhe os orifícios de montagem no suporte giratório HOTAS com as inserções rosqueadas no suporte de montagem HOTAS. B) Aparafuse e prenda com 2 parafusos M8 e arruelas.

29 – Consulte a imagem. Alinhe o slot curvo no suporte giratório HOTAS com as inserções rosqueadas no suporte de montagem HOTAS. Aparafuse e prenda com 2 alças de catraca M8 e arruelas.

30 – Consulte a imagem. Alinhe os orifícios de montagem na placa HOTAS pré-montada com os slots no suporte giratório HOTAS.

31 – Consulte a imagem. Aparafuse e prenda com parafuso M8, arruela e porca flangeada.

32 – Consulte a imagem. Alinhe as ranhuras curvas na placa HOTAS pré-montada com as inserções roscadas no suporte giratório HOTAS. Aparafuse e prenda com 2 parafusos M8 e arruelas.

33 – Consulte a imagem. Alinhe os orifícios de montagem no suporte de montagem HOTAS com as inserções rosqueadas na estrutura.

34 – Consulte a imagem. Aparafuse e prenda com 4 parafusos M8 e arruelas.

35 – Consulte a imagem. A) Alinhe os orifícios de montagem no suporte giratório HOTAS com as inserções rosqueadas no suporte de montagem HOTAS. B) Aparafuse e prenda com 2 parafusos M8 e arruelas.

36 – Consulte a imagem. Alinhe as ranhuras curvas no suporte giratório HOTAS com as inserções rosqueadas no suporte de montagem HOTAS. Aparafuse e prenda com 2 alças de catraca M8 e arruelas.

37 – Consulte a imagem. Alinhe as ranhuras curvas na placa HOTAS pré-montada com as inserções roscadas no suporte giratório HOTAS.

38 – Consulte a imagem. Aparafuse através da ranhura curva na placa HOTAS pré-montada e prenda com 2 parafusos M8 e arruelas.

39 – Consulte a imagem. Aparafuse através dos orifícios de montagem na placa HOTAS pré-montada e prenda com parafuso M8, arruela e porca de flange.

40 – Consulte a imagem. Desinstale os 2 parafusos M8. Afrouxe o parafuso passante que prende a placa HOTAS pré-montada ao suporte giratório HOTAS. Ajuste a Placa HOTAS na altura desejada, instale os Parafusos previamente desinstalados e aperte 

para fixar.

41 – Consulte a imagem. Solte as alças da catraca que prendem o suporte giratório HOTAS ao suporte de montagem HOTAS e solte os parafusos que prendem o conjunto da placa HOTAS ao suporte giratório HOTAS. Ajuste no ângulo desejado e aperte 

para prender. 

42 – Consulte a imagem. Alinhe os slots curvos no suporte angular do teclado com os orifícios de montagem na placa do mouse. Aparafuse e prenda com 2 parafusos M6, arruelas e porcas de flange.

43 – Consulte a imagem. Alinhe os orifícios na Placa do Teclado com os orifícios passantes no Suporte de Ângulo do Teclado.

44 – Consulte a imagem. Aparafuse e prenda com 2 parafusos M8, arruelas e porcas de flange.

45 – Consulte a imagem. A) Solte os parafusos que prendem o suporte angular do teclado à placa do mouse. B) Ajuste na posição desejada e aperte os parafusos para travar no lugar.

46 – Consulte a imagem. Alinhe os orifícios de montagem nos braços de extensão do berço da roda com as inserções roscadas na estrutura. Aparafuse e prenda com 2 parafusos M8 e arruelas.

47 – Consulte a imagem. Alinhe as inserções rosqueadas no berço com rodas com os orifícios nos braços de extensão do berço com rodas. Aparafuse e prenda com 2 parafusos M8 e arruelas.

48 – Consulte a imagem. Sua configuração está concluída.

AVISO

• Não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar as peças.

• Se precisar de mais suporte, consulte o vídeo de instalação ou entre em contato conosco em support@nextlevelracing.com

• Mantenha suas mãos longe de qualquer peça móvel ao desdobrar o Flight Stand para evitar lesões.

• Não force as peças juntas.

• Evite parafusos de rosca cruzada.



39

Video Instruction: bit.ly/nlrbuild

RU
FLIGHTSTAND PRO Инструкция по эксплуатации

Мы знаем, что вы хотите начать летать! Не торопитесь с инструкциями и следуйте этому руководству, чтобы собрать свой продукт. Вы настроите себя на успех, следуя буклету с инструкциями, чтобы полностью оптимизировать свой продукт.

ПРЕДПОЛЕТНЫЕ ПРОВЕРКИ

ПРЕДУПРЕЖДЕНИЕ

• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может привести к повреждению деталей.

• Если вам требуется дополнительная поддержка, просмотрите видео по установке или свяжитесь с нами по адресу support@nextlevelracing.com.

• Держите руки подальше от любых движущихся частей при раскладывании Flight Stand, чтобы избежать травм.

• Не соединяйте детали силой.

• Избегайте болтов с перекрестной резьбой.

Если вам требуется поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com

ПРЕДУПРЕЖДЕНИЕ ОПАСНОСТЬ УДУШЬЯ

Мелкие детали не предназначены для детей младше 3 лет или лиц, склонных брать в рот несъедобные предметы.

НАЧИНАТЬ

01 – См. изображение. A) Разрежьте стяжки, которыми крепится предварительно собранный стенд Flight Stand Pro. B) Снимите предварительно установленные болты и шайбы M8.

02 – См. изображение. A) Выдвиньте вертикальные стойки на желаемую высоту. B) Установите болты и шайбы, ранее снятые на шаге 01B. Примечание. Вертикальные стойки должны быть расширены до тех пор, пока не будет видно как 

минимум 10 резьбовых вставок, чтобы на следующих этапах можно было установить стреловые консоли.

03 – См. изображение. A) Ослабьте ручки M8 на шарнирном соединении и выдвиньте полетную стойку. B) Совместите прорезь на раме педали с резьбовой вставкой на раме. ВНИМАНИЕ: Во избежание травм держите руки подальше от 

движущихся частей.

04 – См. изображение. Закрепите раму педали с помощью ручки M8.

05 – См. изображение. Совместите поворотные колеса M8 и квадратные шайбы с резьбовыми вставками на раме и закрепите их с помощью ключа на 14 мм.

06 – См. изображение. A) Совместите прорезь на кронштейнах педалей с резьбовыми вставками на раме педали. B) Вверните болт и закрепите двумя ручками M8. Повторите с другой стороны.

07 – См. изображение. Совместите резьбовые вставки на пластине педали с монтажными отверстиями на кронштейнах педалей. Вкрутите и закрепите 4 болтами M8 с шайбами. Примечание. Резьбовые вставки на пластине педали должны 

быть установлены в соответствующие отверстия на кронштейнах педалей.

08 — См. изображение. A) Снимите ручки M8, крепящие кронштейны педалей к раме педали. B) Отрегулируйте до нужного положения, установите на место ручки M8 и затяните до упора.

09 – См. изображение. A) Снимите передние болты, крепящие пластину педали к кронштейнам педали. B) Отрегулируйте до нужного угла, установите болты на место и затяните до упора.

10 – См. изображение. Совместите монтажные отверстия на колесной пластине со сквозными отверстиями на вертикальных стойках. Прикрутите и закрепите двумя болтами M8, шайбами и фланцевыми гайками.

11 – См. изображение. A) Отрегулируйте колесную пластину до нужного угла. B) Вверните и закрепите двумя болтами M8, шайбами и фланцевыми гайками.

12 – См. изображение. A) Совместите сквозное отверстие на поворотном кронштейне со сквозным отверстием на поворотном монтажном кронштейне. B) Вверните болт и закрепите с помощью 1 болта M8, шайбы и гайки Ny-lock.

13 – См. изображение. A) Вставьте болты в изогнутые прорези поворотного монтажного кронштейна и закрепите двумя ручками M8. B) Совместите прорези на регулировочном рычаге с резьбовыми вставками на поворотном рычаге.

14 – См. изображение. A) Вкрутите и закрепите верхнюю часть двумя низкопрофильными болтами M8. B) Вверните и закрепите нижнюю часть двумя болтами M8 с шайбами.

15 – См. изображение. A) Совместите монтажные отверстия на посадочной пластине с прорезями на регулировочном рычаге. B) Вверните и закрепите двумя болтами M8, шайбами и фланцевыми гайками.

16 – См. изображение. Совместите монтажные отверстия на манжете узла поворотного лонжерона с резьбовыми вставками на вертикальных стойках.

17 – См. изображение. Вкрутите и закрепите 4 болтами M8 с шайбами.

18 – См. изображение. Затяните болты с помощью шестигранного ключа.

19 – См. изображение. A) Совместите прорези на регулировочном рычаге с резьбовыми вставками на монтажном кронштейне. B) Вкрутите болты и закрепите верхнюю часть двумя низкопрофильными болтами, а нижнюю часть двумя 

болтами M8 с шайбами.

20 – См. изображение. A) Совместите монтажные отверстия на пластине мыши с прорезями на регулировочном рычаге. B) Вверните и закрепите двумя болтами M8, шайбами и фланцевыми гайками.

21 – См. изображение. Совместите монтажные отверстия на манжете узла стрелы с резьбовыми вставками на вертикальной стойке.

22 – См. изображение. A) Вкрутите и закрепите 4 болтами M8 с шайбами.

B) Затяните болты с помощью прилагаемого шестигранного ключа.

23 – См. изображение. Установите пластиковую заглушку на вырез узла стрелы. Повторите с другой стороны.

24 – См. изображение. A) Ослабьте болты, крепящие регулировочный рычаг к поворотному рычагу/манипулятору, отрегулируйте его в нужное положение и затяните, чтобы зафиксировать. B) Ослабьте болты, крепящие пластину полета/

пластину мыши к регулировочному рычагу, отрегулируйте до нужного положения и затяните, чтобы зафиксировать.

25 - См. изображение. Ослабьте ручки M8, крепящие поворотный рычаг к монтажному кронштейну поворотного устройства. Поверните поворотный рычаг в нужное положение и затяните ручки M8, чтобы зафиксировать. Примечание. Для 

облегчения доступа при использовании колесной колыбели рекомендуется использовать функцию поворота.

26 – См. изображение. Совместите резьбовые вставки на прокладочной пластине зажима с потайными отверстиями на пластине колеса. Вкрутите и закрепите 4 болтами с потайной головкой M6.

27 – См. изображение. Совместите резьбовые вставки на монтажном кронштейне HOTAS с потайными отверстиями на пластине колеса. Вкрутите и закрепите 4 болтами с потайной головкой M6.

28 – См. изображение. A) Совместите монтажные отверстия на поворотном кронштейне HOTAS с резьбовыми вставками на монтажном кронштейне HOTAS. B) Вверните и закрепите двумя болтами M8 с шайбами.

29 – См. изображение. Совместите изогнутый паз на поворотном кронштейне HOTAS с резьбовыми вставками на монтажном кронштейне HOTAS. Вкрутите болт и закрепите с помощью 2 храповых ручек M8 и шайб.

30 – См. изображение. Совместите монтажные отверстия на предварительно собранной пластине HOTAS с прорезями на поворотном кронштейне HOTAS.

31 – См. изображение. Вкрутите и закрепите болтом М8, шайбой и фланцевой гайкой.

32 – См. изображение. Совместите изогнутые прорези на предварительно собранной пластине HOTAS с резьбовыми вставками на поворотном кронштейне HOTAS. Вкрутите и закрепите двумя болтами M8 с шайбами.

33 – См. изображение. Совместите монтажные отверстия на монтажном кронштейне HOTAS с резьбовыми вставками на раме.

34 – См. изображение. Вкрутите и закрепите 4 болтами M8 с шайбами.

35 – См. изображение. A) Совместите монтажные отверстия на поворотном кронштейне HOTAS с резьбовыми вставками на монтажном кронштейне HOTAS. B) Вверните и закрепите двумя болтами M8 с шайбами.

36 – См. изображение. Совместите изогнутые прорези на поворотном кронштейне HOTAS с резьбовыми вставками на монтажном кронштейне HOTAS. Вкрутите болт и закрепите с помощью 2 храповых ручек M8 и шайб.

37 – См. изображение. Совместите изогнутые прорези на предварительно собранной пластине HOTAS с резьбовыми вставками на поворотном кронштейне HOTAS.

38 – См. изображение. Вкрутите болт в изогнутую прорезь на предварительно собранной пластине HOTAS и закрепите двумя болтами M8 с шайбами.

39 – См. изображение. Вкрутите болты в монтажные отверстия на предварительно собранной пластине HOTAS и закрепите болтом М8, шайбой и фланцевой гайкой.

40 – См. изображение. Удалите 2 болта M8. Ослабьте сквозной болт, крепящий предварительно собранную пластину HOTAS к поворотному кронштейну HOTAS. Отрегулируйте пластину HOTAS до нужной высоты, установите ранее снятые 

болты и затяните до упора. 

41 – См. изображение. Ослабьте храповые рукоятки, которыми поворотный кронштейн HOTAS крепится к монтажному кронштейну HOTAS, и ослабьте болты, крепящие узел пластины HOTAS к поворотному кронштейну HOTAS. 

Отрегулируйте до нужного угла и затяните, чтобы зафиксировать.

42 – См. изображение. Совместите изогнутые прорези на угловом кронштейне клавиатуры с монтажными отверстиями на пластине для мыши. Прикрутите и закрепите двумя болтами M6, шайбами и фланцевыми гайками.

43 – См. изображение. Совместите отверстия на пластине клавиатуры со сквозными отверстиями на угловом кронштейне клавиатуры.

44 – См. изображение. Прикрутите и закрепите двумя болтами M8, шайбами и фланцевыми гайками.

45 – См. изображение. A) Ослабьте болты, крепящие угловой кронштейн клавиатуры к пластине мыши. B) Установите желаемое положение и затяните болты, чтобы зафиксировать их на месте.

46 – См. изображение. Совместите монтажные отверстия на удлинителях колесной опоры с резьбовыми вставками на раме. Вкрутите и закрепите двумя болтами M8 с шайбами.

47 – См. изображение. Совместите резьбовые вставки на колесной опоре с отверстиями на удлинителях колесной опоры. Вкрутите и закрепите двумя болтами M8 с шайбами.

48 – См. изображение. Настройка завершена.

ПРЕДУПРЕЖДЕНИЕ

• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может привести к повреждению деталей.

• Если вам требуется дополнительная поддержка, просмотрите видео по установке или свяжитесь с нами по адресу support@nextlevelracing.com.

• Держите руки подальше от любых движущихся частей при раскладывании Flight Stand, чтобы избежать травм.

• Не соединяйте детали силой.

• Избегайте болтов с перекрестной резьбой.



40

support@nextlevelracing.com

TR

FLIGHTSTAND PRO Kullanım Kılavuzu

Uçmaya başlamak için can attığınızı biliyoruz! Talimatlarla zaman ayırın ve ürününüzü monte etmek için bu kılavuzu izleyin. Ürününüzü tamamen optimize etmek için talimat kitapçığını takip ederek kendinizi başarıya hazırlayacaksınız.

UÇUŞ ÖNCESİ KONTROLLER

UYARI

• Aşırı sıkma parçalara zarar verebileceğinden lütfen montaj için elektrikli aletler kullanmayın.

• Daha fazla desteğe ihtiyacınız varsa, kurulum videosuna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin.

• Yaralanmayı önlemek için Uçuş Sehpasını açarken ellerinizi hareketli parçalardan uzak tutun.

• Parçaları birbirine zorlamayın.

• Çapraz diş açan cıvatalardan kaçının.

Ürününüzle ilgili herhangi bir desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com

UYARI BOĞULMA TEHLİKESİ

Küçük parçalar, 3 yaşından küçük çocuklar veya yenmeyen nesneleri ağzına götürme eğilimi olan kişiler için uygun değildir.

BAŞLANGIÇ

01 – Resme bakın. A) Önceden Monte Edilmiş Flight Stand Pro’yu sabitleyen bağları kesin. B) Önceden takılmış M8 Cıvataları ve Pulları kaldırın.

02 – Resme bakın. A) Dikey Direkleri istenen yüksekliğe kadar uzatın. B) Daha önce Adım 01B’de kaldırılan Cıvataları ve Pulları takın. Not: Dikey Direkler, sonraki adımlarda Uçuş Kollarının takılmasına izin vermek için en az 10 dişli ek açığa çıkana kadar 

uzatılmalıdır.

03 – Resme bakın. A) Pivot mafsal üzerindeki M8 Topuzlarını gevşetin ve Uçuş Sehpasını uzatın. B) Pedal Çerçevesi üzerindeki yuvayı Çerçeve üzerindeki dişli ek parça ile hizalayın. UYARI: Yaralanmayı önlemek için ellerinizi hareketli parçalardan uzak 

tutun.

04 – Resme bakın. Pedal Çerçevesini bir M8 Topuzu ile sabitleyin.

05 – Resme bakın. M8 Küçük Tekerlekleri ve Kare Pulları Çerçevedeki dişli ekler ile hizalayın ve 14 mm Anahtar kullanarak sıkın.

06 – Resme bakın. A) Pedal Braketleri üzerindeki yuvayı Pedal Çerçevesi üzerindeki dişli ekler ile hizalayın. B) 2 x M8 Topuz ile vidalayın ve sabitleyin. Diğer tarafta tekrarlayın.

07 – Resme bakın. Pedal Plakasındaki dişli ekleri Pedal Braketlerindeki montaj delikleriyle hizalayın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Not: Pedal Plakasındaki dişli ekler, Pedal Braketlerindeki karşılık gelen deliklere monte edilmelidir.

08 – Resme bakın. A) Pedal Braketlerini Pedal Çerçevesine sabitleyen M8 Düğmelerini çıkarın. B) İstenen konuma ayarlayın, M8 Düğmelerini tekrar takın ve sabitlemek için sıkın.

09 –Resme bakın. A) Pedal Plakasını Pedal Braketlerine sabitleyen ön Cıvataları çıkarın. B) İstenilen açıya ayarlayın, Cıvataları yeniden takın ve sabitlemek için sıkın.

10 – Resme bakın. Tekerlek Plakasındaki montaj deliklerini Dikey Direklerdeki açık deliklerle hizalayın. 2 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.

11 – Resme bakın. A) Tekerlek Plakasını istenen açıya ayarlayın. B) 2 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.

12 – Resme bakın. A) Döner Kol üzerindeki açık deliği Döner Montaj Braketi üzerindeki açık delikle hizalayın. B) 1 x M8 Cıvata, Pul ve Ny-kilit Somun ile cıvatalayın ve sabitleyin.

13 – Resme bakın. A) Döner Montaj Dirseği kavisli yuvalarından cıvatalayın ve 2 x M8 Topuzla sabitleyin. B) Ayarlama Kolundaki yuvaları Döner Kolun üzerindeki dişli ekler ile hizalayın.

14 – Resme bakın. A) Üst tarafı 2 x M8 Düşük Profilli Cıvata ile cıvatalayın ve sabitleyin. B) Alt tarafı 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

15 – Resme bakın. A) Uçuş Plakasındaki montaj deliklerini Ayarlama Kolundaki yuvalarla hizalayın. B) 2 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.

16 – Resme bakın. Döner Uçuş Kolu Tertibatının bileziği üzerindeki montaj deliklerini Dikey Direkler üzerindeki dişli eklerle hizalayın.

17 – Resme bakın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

18 – Resme bakın. Allen Anahtarını kullanarak cıvataları sıkın.

19 – Resme bakın. A) Ayarlama Kolundaki yuvaları Montaj Braketindeki dişli eklerle hizalayın. B) Üst tarafı 2 x Düşük Profilli Cıvata ile ve alt tarafı 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

20 – Resme bakın. A) Fare Plakasındaki montaj deliklerini Ayarlama Kolundaki yuvalarla hizalayın. B) 2 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.

21 – Resme bakın. Uçuş Kolu düzeneğinin bileziği üzerindeki montaj deliklerini Dikey Direk üzerindeki dişli ekler ile hizalayın.

22 – Resme bakın. A) 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

B) Sağlanan Allen Anahtarını kullanarak Cıvataları sıkın.

23 – Resme bakın. Uçuş Kolu Tertibatının kesiğine bir Plastik Kapak takın. Diğer tarafta tekrarlayın.

24 – Resme bakın. A) Ayar Kolunu Döner Kola/Uçuş Koluna sabitleyen Cıvataları gevşetin, istenen konuma ayarlayın ve sabitlemek için sıkın. B) Uçuş Plakasını/Fare Plakasını Ayar Koluna sabitleyen Cıvataları gevşetin, istenen konuma ayarlayın ve 

sabitlemek için sıkın.

25 - Resme bakın. Döner Kolu Döner Montaj Braketine sabitleyen M8 Topuzları gevşetin. Döner Kolu istenen konuma çevirin ve sabitlemek için M8 Topuzlarını sıkın. Not: Erişim kolaylığı için bir Tekerlekli Kızak kullanılırken döndürme özelliği önerilir.

26 – Resme bakın. Kelepçe Ara Parça Plakasındaki dişli ekleri Tekerlek Plakasındaki havşalı deliklerle hizalayın. 4 x M6 Havşa Başlı Cıvata ile cıvatalayın ve sabitleyin.

27 – Resme bakın. HOTAS Montaj Dirseği üzerindeki dişli ekleri Tekerlek Plakasındaki havşalı deliklerle hizalayın. 4 x M6 Havşa Başlı Cıvata ile cıvatalayın ve sabitleyin.

28 – Resme bakın. A) HOTAS Döner Braket üzerindeki montaj deliklerini HOTAS Montaj Braketi üzerindeki dişli ekler ile hizalayın. B) 2 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.

29 – Resme bakın. HOTAS Döner Braket üzerindeki kavisli yuvayı HOTAS Montaj Braketi üzerindeki dişli ekler ile hizalayın. 2 x M8 Cırcır Kolları ve Pulları ile vidalayın ve sabitleyin.

30 – Resme bakın. Önceden Monte Edilmiş HOTAS Plakasındaki montaj deliklerini HOTAS Döner Braket üzerindeki yuvalarla hizalayın.

31 – Resme bakın. M8 Cıvata, Pul ve Flanş Somunu ile cıvatalayın ve sabitleyin.

32 – Resme bakın. Önceden Monte Edilmiş HOTAS Plakasındaki kavisli yuvaları HOTAS Döner Braket üzerindeki dişli ekler ile hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

33 – Resme bakın. HOTAS Montaj Dirseği üzerindeki montaj deliklerini Çerçeve üzerindeki dişli ekler ile hizalayın.

34 – Resme bakın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

35 – Resme bakın. A) HOTAS Döner Braket üzerindeki montaj deliklerini HOTAS Montaj Braketi üzerindeki dişli ekler ile hizalayın. B) 2 x M8 Cıvata ve Pul ile cıvatalayın ve sabitleyin.

36 – Resme bakın. HOTAS Döner Braket üzerindeki kavisli yuvaları HOTAS Montaj Braketi üzerindeki dişli ekler ile hizalayın. 2 x M8 Cırcır Kolları ve Pulları ile vidalayın ve sabitleyin.

37 – Resme bakın. Önceden Monte Edilmiş HOTAS Plakasındaki kavisli yuvaları HOTAS Döner Braket üzerindeki dişli ekler ile hizalayın.

38 – Resme bakın. Önceden Monte Edilmiş HOTAS Plakasındaki kavisli yuvadan cıvatalayın ve 2 x M8 Cıvata ve Pul ile sabitleyin.

39 – Resme bakın. Önceden Monte Edilmiş HOTAS Plakasındaki montaj deliklerinden cıvatalayın ve M8 Cıvata, Pul ve Flanş Somunu ile sabitleyin.

40 – Resme bakın. 2 x M8 Cıvatayı çıkarın. Önceden Monte Edilmiş HOTAS Plakasını HOTAS Döner Brakete sabitleyen içten Cıvatayı gevşetin. HOTAS Plakasını istenen yüksekliğe ayarlayın, önceden sökülmüş Cıvataları takın ve sabitlemek için sıkın.

41 – Resme bakın. HOTAS Döner Braketi HOTAS Montaj Braketine sabitleyen Cırcır Kollarını gevşetin ve HOTAS Plaka Tertibatını HOTAS Döner Brakete sabitleyen Cıvataları gevşetin. İstenilen açıya ayarlayın ve sabitlemek için sıkın.

42 – Resme bakın. Klavye Açılı Braketindeki eğimli yuvaları Fare Plakasındaki montaj delikleriyle hizalayın. 2 x M6 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.

43 – Resme bakın. Klavye Plakasındaki delikleri Klavye Köşebentindeki açık deliklerle hizalayın.

44 – Resme bakın. 2 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin.

45 – Resme bakın. A) Klavye Açılı Braketini Fare Plakasına sabitleyen Cıvataları gevşetin. B) İstenen konuma ayarlayın ve yerine kilitlemek için cıvataları sıkın. 

46 – Resme bakın. Tekerlek Kızağı Uzatma Kolları üzerindeki montaj deliklerini Çerçeve üzerindeki dişli eklerle hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

47 – Resme bakın. Tekerlek Kızağı üzerindeki dişli ekleri Tekerlek Kızağı Uzatma Kolları üzerindeki deliklerle hizalayın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin.

48 – Resme bakın. Kurulumunuz tamamlandı.

UYARI

• Aşırı sıkma parçalara zarar verebileceğinden lütfen montaj için elektrikli aletler kullanmayın.

• Daha fazla desteğe ihtiyacınız varsa, kurulum videosuna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin.

• Yaralanmayı önlemek için Uçuş Sehpasını açarken ellerinizi hareketli parçalardan uzak tutun.

• Parçaları birbirine zorlamayın.

• Çapraz diş açan cıvatalardan kaçının.



41

Video Instruction: bit.ly/nlrbuild

CZ

Návod k použití FLIGHTSTAND PRO

Víme, že toužíte začít létat! Udělejte si čas s pokyny a podle tohoto průvodce sestavte svůj produkt. Budete se připravovat na úspěch, když budete postupovat podle návodu k plné optimalizaci svého produktu.

PŘEDLETOVÉ KONTROLY

VAROVÁNÍ

• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit díly.

• Pokud požadujete další podporu, podívejte se na instalační video nebo nás kontaktujte na adrese support@nextlevelracing.com

• Při rozkládání stojánku držte ruce v bezpečné vzdálenosti od pohyblivých částí, aby nedošlo ke zranění.

• Netlačte díly k sobě silou.

• Vyhněte se křížovým závitovým šroubům.

Pokud potřebujete jakoukoli podporu s vaším produktem, kontaktujte náš přátelský tým na adrese: support@nextlevelracing.com

VAROVÁNÍ NEBEZPEČÍ UDUŠENÍ

Malé části nejsou určeny dětem do 3 let nebo osobám, které mají tendenci vkládat si do úst nepoživatelné předměty.

START

01 – viz obrázek. A) Odřízněte spojky zajišťující Pre-Assembled Flight Stand Pro. B) Odinstalujte předinstalované šrouby a podložky M8.

02 – Viz obrázek. A) Vysuňte vertikální sloupky do požadované výšky. B) Nainstalujte šrouby a podložky dříve odinstalované v kroku 01B. Poznámka: Vertikální sloupky by měly být vysunuty, dokud nebude odkryto minimálně 10 závitových vložek, aby bylo 

možné v budoucích krocích nainstalovat letová ramena.

03 – Viz obrázek. A) Uvolněte knoflíky M8 na otočném kloubu a vysuňte stojánek. B) Zarovnejte drážku na rámu pedálu se závitovou vložkou na rámu. VAROVÁNÍ: Udržujte ruce v dostatečné vzdálenosti od pohyblivých částí, aby nedošlo ke zranění.

04 – Viz obrázek. Zajistěte rám pedálu pomocí knoflíku M8.

05 – Viz obrázek. Vyrovnejte kolečka M8 a čtvercové podložky se závitovými vložkami na rámu a upevněte pomocí 14mm klíče.

06 – Viz obrázek. A) Zarovnejte štěrbinu na konzolách pedálů se závitovými vložkami na rámu pedálu. B) Prošroubujte a zajistěte 2 x M8 knoflíky. Opakujte na druhou stranu.

07 – Viz obrázek. Vyrovnejte závitové vložky na desce pedálu s montážními otvory na konzolách pedálů. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8. Poznámka: Závitové vložky na desce pedálu by měly být namontovány do odpovídajících 

otvorů na konzolách pedálů.

08 – Viz obrázek. A) Odinstalujte knoflíky M8, které zajišťují držáky pedálů k rámu pedálů. B) Nastavte do požadované polohy, znovu nainstalujte knoflíky M8 a zajistěte je utažením.

09 – Viz obrázek. A) Odmontujte přední šrouby zajišťující desku pedálu k držákům pedálů. B) Nastavte požadovaný úhel, znovu nainstalujte šrouby a utáhněte je.

10 – Viz obrázek. Zarovnejte montážní otvory na desce kola s průchozími otvory na svislých sloupcích. Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic.

11 – Viz obrázek. A) Nastavte kotouč kola do požadovaného úhlu. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic.

12 – Viz obrázek. A) Zarovnejte průchozí otvor na otočném rameni s průchozím otvorem na otočném montážním držáku. B) Prošroubujte a zajistěte 1 šroubem M8, podložkou a pojistnou maticí Ny.

13 – Viz obrázek. A) Protáhněte zakřivené drážky otočné montážní konzoly a zajistěte pomocí 2 x M8 knoflíky. B) Vyrovnejte štěrbiny na nastavovacím rameni se závitovými vložkami na otočném rameni.

14 – Viz obrázek. A) Prošroubujte a zajistěte horní stranu pomocí 2 šroubů s nízkým profilem M8. B) Prošroubujte a zajistěte spodní stranu pomocí 2 x M8 šroubů a podložek.

15 – Viz obrázek. A) Zarovnejte montážní otvory na nosné desce se štěrbinami na nastavovacím rameni. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic.

16 – Viz obrázek. Vyrovnejte montážní otvory na objímce sestavy otočného letového ramene se závitovými vložkami na svislých sloupcích.

17 – Viz obrázek. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8.

18 – Viz obrázek. Utáhněte šrouby pomocí imbusového klíče.

19 – Viz obrázek. A) Zarovnejte drážky na nastavovacím rameni se závitovými vložkami na montážní konzole. B) Prošroubujte a zajistěte horní stranu 2 x nízkoprofilovými šrouby a spodní stranu 2 x M8 šrouby a podložkami.

20 – Viz obrázek. A) Zarovnejte montážní otvory na desce myši se štěrbinami na nastavovacím rameni. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic.

21 – Viz obrázek. Zarovnejte montážní otvory na objímce sestavy letového ramene se závitovými vložkami na vertikálním sloupku.

22 – Viz obrázek. A) Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8.

B) Utáhněte šrouby pomocí dodaného imbusového klíče.

23 – Viz obrázek. Nasaďte plastovou krytku na výřez sestavy letového ramene. Opakujte na druhou stranu.

24 – Viz obrázek. A) Povolte šrouby zajišťující seřizovací rameno k otočnému ramenu/letovému ramenu, nastavte do požadované polohy a utáhněte, abyste je zajistili. B) Povolte šrouby zajišťující letovou desku/desku myši k nastavovacímu ramenu, 

nastavte do požadované polohy a utáhněte, abyste je zajistili.

25 - Viz obrázek. Uvolněte knoflíky M8 zajišťující otočné rameno k otočnému montážnímu držáku. Otočte otočné rameno do požadované polohy a zajistěte utažením knoflíků M8. Poznámka: Funkce otáčení se doporučuje při použití kolébky pro snadný 

přístup.

26 – Viz obrázek. Vyrovnejte závitové vložky na upínací distanční desce se zapuštěnými otvory na desce kola. Prošroubujte a zajistěte pomocí 4 šroubů se zápustnou hlavou M6.

27 – Viz obrázek. Vyrovnejte závitové vložky na montážním držáku HOTAS se zapuštěnými otvory na desce kola. Prošroubujte a zajistěte pomocí 4 šroubů se zápustnou hlavou M6.

28 – Viz obrázek. A) Zarovnejte montážní otvory na otočném držáku HOTAS se závitovými vložkami na montážním držáku HOTAS. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek.

29 – Viz obrázek. Vyrovnejte zakřivenou drážku na otočném držáku HOTAS se závitovými vložkami na montážním držáku HOTAS. Prošroubujte a zajistěte pomocí 2 x M8 ráčnových rukojetí a podložek.

30 – Viz obrázek. Zarovnejte montážní otvory na předem sestavené desce HOTAS se štěrbinami na otočném držáku HOTAS.

31 – Viz obrázek. Prošroubujte a zajistěte šroubem M8, podložkou a přírubovou maticí.

32 – Viz obrázek. Vyrovnejte zakřivené štěrbiny na předem sestavené desce HOTAS se závitovými vložkami na otočném držáku HOTAS. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek.

33 – Viz obrázek. Vyrovnejte montážní otvory na montážním držáku HOTAS se závitovými vložkami na rámu.

34 – Viz obrázek. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8.

35 – Viz obrázek. A) Zarovnejte montážní otvory na otočném držáku HOTAS se závitovými vložkami na montážním držáku HOTAS. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek.

36 – Viz obrázek. Vyrovnejte zakřivené drážky na otočném držáku HOTAS se závitovými vložkami na montážním držáku HOTAS. Prošroubujte a zajistěte pomocí 2 x M8 ráčnových rukojetí a podložek.

37 – Viz obrázek. Vyrovnejte zakřivené štěrbiny na předem sestavené desce HOTAS se závitovými vložkami na otočném držáku HOTAS.

38 – Viz obrázek. Protáhněte zakřivenou štěrbinou na předem sestavené desce HOTAS a zajistěte 2 šrouby a podložkami M8.

39 – Viz obrázek. Protáhněte montážní otvory na předem smontované desce HOTAS a zajistěte šroubem M8, podložkou a přírubovou maticí.

40 – Viz obrázek. Odinstalujte 2 x šrouby M8. Uvolněte průchozí šroub zajišťující předem smontovanou desku HOTAS k otočnému držáku HOTAS. Nastavte desku HOTAS na požadovanou výšku, nainstalujte dříve odmontované šrouby a zajistěte je 

utažením.

41 – Viz obrázek. Uvolněte rukojeti ráčny zajišťující otočnou konzolu HOTAS k montážní konzole HOTAS a povolte šrouby zajišťující sestavu desky HOTAS k otočné konzole HOTAS. Nastavte požadovaný úhel a utáhněte, abyste jej zajistili.

42 – Viz obrázek. Vyrovnejte zakřivené drážky na úhlovém držáku klávesnice s montážními otvory na desce myši. Prošroubujte a zajistěte pomocí 2 x M6 šroubů, podložek a přírubových matic.

43 – Viz obrázek. Zarovnejte otvory na desce klávesnice s průchozími otvory na úhlovém držáku klávesnice. 

44 – Viz obrázek. Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic.

45 – Viz obrázek. A) Povolte šrouby zajišťující úhlovou konzolu klávesnice k desce myši. B) Nastavte do požadované polohy a utáhněte šrouby, aby zapadly na místo.

46 – Viz obrázek. Vyrovnejte montážní otvory na prodlužovacích ramenech kolébky se závitovými vložkami na rámu. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek.

47 – Viz obrázek. Vyrovnejte závitové vložky na kolébce s otvory na prodlužovacích ramenech kolébky. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek.

48 – Viz obrázek. Nastavení je dokončeno.

VAROVÁNÍ

• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit díly.

• Pokud požadujete další podporu, podívejte se na instalační video nebo nás kontaktujte na adrese support@nextlevelracing.com

• Při rozkládání stojánku držte ruce v bezpečné vzdálenosti od pohyblivých částí, aby nedošlo ke zranění.

• Netlačte díly k sobě silou.

• Vyhněte se křížovým závitovým šroubům.



42

support@nextlevelracing.com

PL

Instrukcja obsługi FLIGHTSTAND PRO

Wiemy, że nie możesz się doczekać latania! Nie spiesz się z instrukcjami i postępuj zgodnie z tym przewodnikiem, aby złożyć swój produkt. Przygotujesz się na sukces, postępując zgodnie z instrukcją, aby w pełni zoptymalizować swój produkt.

KONTROLE PRZED LOTEM

OSTRZEŻENIE

• Proszę nie używać elektronarzędzi do montażu, ponieważ zbyt mocne dokręcenie może uszkodzić części.

• Jeśli potrzebujesz dalszej pomocy, zapoznaj się z filmem instalacyjnym lub skontaktuj się z nami pod adresem support@nextlevelracing.com

• Trzymaj ręce z dala od ruchomych części podczas rozkładania Flight Stand, aby uniknąć obrażeń.

• Nie łącz części na siłę.

• Unikaj śrub z gwintem poprzecznym.

Jeśli potrzebujesz pomocy dotyczącej swojego produktu, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com

OSTRZEŻENIE NIEBEZPIECZEŃSTWO ZADŁAWIENIA

Małe części nie są przeznaczone dla dzieci poniżej 3 lat ani osób, które mają tendencję do wkładania do ust niejadalnych przedmiotów.

POCZĄTEK

01 – Patrz obraz. A) Przetnij opaski mocujące wstępnie zmontowany stojak Flight Stand Pro. B) Odkręć wstępnie zainstalowane śruby i podkładki M8.

02 – Patrz obraz. A) Rozłóż słupki pionowe na żądaną wysokość. B) Zamontuj śruby i podkładki wcześniej zdemontowane w kroku 01B. Uwaga: Pionowe słupki należy rozłożyć do momentu odsłonięcia co najmniej 10 gwintowanych wkładek, aby 

umożliwić montaż ramion w przyszłych krokach.

03 – Patrz obraz. A) Poluzuj pokrętła M8 na przegubie obrotowym i wysuń stojak. B) Wyrównaj szczelinę na ramie pedału z gwintowaną wkładką na ramie. OSTRZEŻENIE: Trzymaj ręce z dala od ruchomych części, aby uniknąć obrażeń.

04 – Patrz obraz. Zabezpiecz ramę pedału za pomocą pokrętła M8.

05 – Patrz obraz. Wyrównaj kółka samonastawne M8 i kwadratowe podkładki z gwintowanymi wkładkami na ramie i przymocuj za pomocą klucza 14 mm.

06 – Patrz obraz. A) Wyrównaj szczelinę na wspornikach pedału z gwintowanymi wkładkami na ramie pedału. B) Przykręć i zabezpiecz 2 pokrętłami M8. Powtórz po drugiej stronie.

07 – Patrz obraz. Wyrównaj gwintowane wkładki na płycie pedału z otworami montażowymi we wspornikach pedału. Przykręć i zabezpiecz 4 śrubami i podkładkami M8. Uwaga: Gwintowane wkładki na płycie pedału należy zamontować w odpowiednich 

otworach na wspornikach pedału.

08 – Patrz obraz. A) Odkręć pokrętła M8 mocujące wsporniki pedałów do ramy pedałów. B) Ustaw żądaną pozycję, ponownie zamontuj pokrętła M8 i dokręć, aby je zamocować.

09 – Patrz obraz. A) Odkręć przednie śruby mocujące płytkę pedału do wsporników pedału. B) Ustaw żądany kąt, ponownie zamontuj śruby i dokręć, aby zabezpieczyć.

10 – Patrz ilustracja. Wyrównaj otwory montażowe na płycie koła z otworami przelotowymi na słupkach pionowych. Przykręć i zabezpiecz 2 śrubami M8, podkładkami i nakrętkami kołnierzowymi.

11 – Patrz ilustracja. A) Ustaw tarczę koła pod żądanym kątem. B) Przykręć i zabezpiecz 2 śrubami M8, podkładkami i nakrętkami kołnierzowymi.

12 – Patrz ilustracja. A) Wyrównaj otwór przelotowy na ramieniu obrotowym z otworem przelotowym na obrotowym wsporniku montażowym. B) Przykręć i zabezpiecz 1 śrubą M8, podkładką i nakrętką zabezpieczającą typu Ny.

13 – Patrz ilustracja. A) Przykręć śruby przez zakrzywione otwory obrotowego wspornika montażowego i zabezpiecz 2 pokrętłami M8. B) Wyrównaj szczeliny na ramieniu regulacyjnym z gwintowanymi wkładkami na ramieniu obrotowym.

14 – Patrz ilustracja. A) Przykręć i zabezpiecz górną część 2 niskoprofilowymi śrubami M8. B) Przykręć i zabezpiecz spód za pomocą 2 śrub M8 i podkładek.

15 – Patrz obraz. A) Wyrównaj otwory montażowe na płytce transportera ze szczelinami na ramieniu regulacyjnym. B) Przykręć i zabezpiecz 2 śrubami M8, podkładkami i nakrętkami kołnierzowymi.

16 – Patrz ilustracja. Wyrównaj otwory montażowe na kołnierzu zespołu ramienia zabieraka obrotowego z gwintowanymi wkładkami na słupkach pionowych.

17 – Patrz obraz. Przykręć i zabezpiecz 4 śrubami i podkładkami M8.

18 – Patrz ilustracja. Dokręć śruby za pomocą klucza imbusowego.

19 – Patrz obraz. A) Wyrównaj szczeliny na ramieniu regulacyjnym z gwintowanymi wkładkami na wsporniku montażowym. B) Przykręć i zabezpiecz górną część 2 śrubami niskoprofilowymi, a dolną 2 śrubami M8 i podkładkami.

20 – Patrz obraz. A) Dopasuj otwory montażowe w płytce myszy do otworów w ramieniu regulacyjnym. B) Przykręć i zabezpiecz 2 śrubami M8, podkładkami i nakrętkami kołnierzowymi.

21 – Patrz obraz. Wyrównaj otwory montażowe na kołnierzu zespołu zabieraka z gwintowanymi wkładkami na słupku pionowym.

22 – Patrz obraz. A) Przykręć i zabezpiecz 4 śrubami M8 i podkładkami.

B) Dokręć śruby za pomocą dostarczonego klucza imbusowego.

23 – Patrz obraz. Załóż plastikową zaślepkę na wycięcie zespołu ramienia zabieraka. Powtórz po drugiej stronie.

24 – Patrz ilustracja. A) Poluzuj śruby mocujące ramię regulacyjne do ramienia obrotowego/ramienia samonośnego, ustaw żądaną pozycję i dokręć, aby zabezpieczyć. B) Poluzuj śruby mocujące płytkę pilota/płytkę myszy do ramienia regulacyjnego, ustaw 

żądaną pozycję i dokręć, aby zabezpieczyć.

25 - Patrz ilustracja. Poluzuj pokrętła M8 mocujące ramię obrotowe do obrotowego wspornika montażowego. Obróć ramię obrotowe do żądanej pozycji i dokręć pokrętła M8, aby je zamocować. Uwaga: Funkcja obrotowa jest zalecana w przypadku 

korzystania z kołyski na kółkach w celu ułatwienia dostępu.

26 – Patrz ilustracja. Wyrównaj gwintowane wkładki na płycie dystansowej zacisku z otworami z łbem stożkowym w płycie koła. Przykręć i zabezpiecz 4 śrubami z łbem stożkowym M6.

27 – Patrz obraz. Wyrównaj gwintowane wkładki wspornika montażowego HOTAS z otworami z łbem stożkowym w płycie koła. Przykręć i zabezpiecz 4 śrubami z łbem stożkowym M6.

28 – Patrz ilustracja. A) Wyrównaj otwory montażowe na wsporniku obrotowym HOTAS z gwintowanymi wkładkami na wsporniku montażowym HOTAS. B) Przykręć i zabezpiecz 2 śrubami M8 i podkładkami.

29 – Patrz obraz. Dopasuj zakrzywioną szczelinę na wsporniku obrotowym HOTAS do gwintowanych wkładek wspornika montażowego HOTAS. Przykręć i zabezpiecz za pomocą 2 uchwytów z grzechotką M8 i podkładek.

30 – Patrz obraz. Dopasuj otwory montażowe na wstępnie zmontowanej płycie HOTAS do otworów na wsporniku obrotowym HOTAS.

31 – Patrz obraz. Przykręć i zabezpiecz śrubą M8, podkładką i nakrętką kołnierzową.

32 – Patrz obraz. Wyrównaj zakrzywione szczeliny na wstępnie zmontowanej płycie HOTAS z gwintowanymi wkładkami na wsporniku obrotowym HOTAS. Przykręć i zabezpiecz 2 śrubami M8 i podkładkami.

33 – Patrz obraz. Wyrównaj otwory montażowe na wsporniku montażowym HOTAS z gwintowanymi wkładkami na ramie.

34 – Patrz obraz. Przykręć i zabezpiecz 4 śrubami i podkładkami M8.

35 – Patrz obraz. A) Wyrównaj otwory montażowe na wsporniku obrotowym HOTAS z gwintowanymi wkładkami na wsporniku montażowym HOTAS. B) Przykręć i zabezpiecz 2 śrubami M8 i podkładkami.

36 – Patrz ilustracja. Dopasuj zakrzywione otwory na wsporniku obrotowym HOTAS do gwintowanych wkładek wspornika montażowego HOTAS. Przykręć i zabezpiecz za pomocą 2 uchwytów z grzechotką M8 i podkładek.

37 – Patrz obraz. Wyrównaj zakrzywione szczeliny na wstępnie zmontowanej płycie HOTAS z gwintowanymi wkładkami na wsporniku obrotowym HOTAS.

38 – Patrz obraz. Wkręć śrubę przez zakrzywiony otwór na wstępnie zmontowanej płycie HOTAS i zabezpiecz 2 śrubami M8 z podkładkami.

39 – Patrz obraz. Wkręcić śruby przez otwory montażowe na wstępnie zmontowanej płycie HOTAS i zabezpieczyć śrubą M8, podkładką i nakrętką kołnierzową.

40 – Patrz obraz. Odkręć 2 śruby M8. Poluzuj śrubę przelotową mocującą wstępnie zmontowaną płytę HOTAS do wspornika obrotowego HOTAS. Dopasuj płytę HOTAS do żądanej wysokości, zamontuj wcześniej zdemontowane śruby i dokręć, aby 

zabezpieczyć.

41 – Patrz ilustracja. Poluzuj uchwyty zapadkowe mocujące wspornik obrotowy HOTAS do wspornika montażowego HOTAS i poluzuj śruby mocujące zespół płyty HOTAS do wspornika obrotowego HOTAS. Ustaw żądany kąt i dokręć, aby zabezpieczyć.

42 – Patrz obraz. Wyrównaj zakrzywione szczeliny na wsporniku kątowym klawiatury z otworami montażowymi w podstawce pod mysz. Przykręć i zabezpiecz 2 śrubami M6, podkładkami i nakrętkami kołnierzowymi.

43 – Patrz ilustracja. Wyrównaj otwory w płytce klawiatury z otworami przelotowymi we wsporniku kątowym klawiatury. 

44 – Patrz obraz. Przykręć i zabezpiecz 2 śrubami M8, podkładkami i nakrętkami kołnierzowymi.

45 – Patrz ilustracja. A) Poluzuj śruby mocujące wspornik kątowy klawiatury do płytki myszy. B) Ustaw żądaną pozycję i dokręć śruby, aby zablokować.

46 – Patrz ilustracja. Wyrównaj otwory montażowe na wysięgnikach kołyski na kółkach z gwintowanymi wkładkami na ramie. Przykręć i zabezpiecz 2 śrubami M8 i podkładkami.

47 – Patrz obraz. Wyrównaj gwintowane wkładki na kołysce z otworami w ramionach przedłużających kołyski. Przykręć i zabezpiecz 2 śrubami M8 i podkładkami.

48 – Patrz obraz. Twoja konfiguracja została zakończona.

OSTRZEŻENIE

• Proszę nie używać elektronarzędzi do montażu, ponieważ zbyt mocne dokręcenie może uszkodzić części.

• Jeśli potrzebujesz dalszej pomocy, zapoznaj się z filmem instalacyjnym lub skontaktuj się z nami pod adresem support@nextlevelracing.com

• Trzymaj ręce z dala od ruchomych części podczas rozkładania Flight Stand, aby uniknąć obrażeń.

• Nie łącz części na siłę.

• Unikaj śrub z gwintem poprzecznym.



43

Video Instruction: bit.ly/nlrbuild

AR

FLIGHTSTAND PRO تاميلعت ليلد

.لماكلاب كجتنم نيسحتل تاميلعتلا بيتك عابتاب حاجنلل كسفن دادعإب موقتس .كجتنم عيمجتل ليلدلا اذه عبتاو تاميلعتلا عم كتقو ذخ !ناريطلا ءدبل قوشتم كنأ ملعن نحن

ةلحرلا لبق ام تاصوحف

ريذحت

.ءازجألا فلت ىلإ يدؤي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •

support@nextlevelracing.com ىلع انب لصتا وأ تيبثتلا ويديف عطقم رشتساف ، معدلا نم ديزم ىلإ ةجاحب تنك اذإ •

.ةباصإلا بنجتل ناريطلا لماح حتف دنع ةكرحتم ءازجأ يأ نع ادًيعب كيدي ىلع ظفاح •

.اعًم ءازجألا ربجت ال •

.ةعطاقتملا يغاربلا بنجت •

support@nextlevelracing.com :ىلع دودولا انقيرفب لاصتالا ىجريف ، كجتنم عم معد يأ ىلإ ةجاحب تنك اذإ

قانتخالا رطخ ريذحت

.مههاوفأ يف لكألل ةحلاص ريغ ءايشأ عضو ىلإ نوليمي دارفأ يأ وأ تاونس 3 نس نود لافطألل تسيل ةريغصلا ءازجألا

أدبي

.اقًبسم ةتبثملا M8 تالاسغو ريماسم تيبثت ءاغلإب مق (ب .اقًبسم عمَّجمُلا ناريطلا لماح نمؤت يتلا تاقالعلا عطق (أ .ةروصلا ىلإ عوجرلا - 01

.ةيلبقتسملا تاوطخلا يف Flight Arms تيبثتب حامسلل ةطبارتم تالاخدإ 10 نع لقي ال ام ضرع متي ىتح ةيسأرلا تاروشنملا ديدمت بجي :ةظحالم .ب 01 ةوطخلا يف اقًبسم اهتيبثت ءاغلإ مت يتلا تالاسغلاو يغاربلا تيبثتب مق (ب .بولطملا عافترالا ىلإ ةيسأرلا فئاظولا ديدمتب مق (أ .ةروصلا ىلإ عوجرلا - 02

.ةباصإلا بنجتل ةكرحتملا ءازجألا نع ادًيعب نيديلا ةفاظن ىلع ظفاح :ريذحت .راطإلا يف بلولملا لاخدإلا عم ةساودلا راطإ ىلع ةدوجوملا ةحتفلا ةاذاحمب مق (ب .ناريطلا لماح ديدمتب مقو ةيروحملا ةلصولا ىلع ةدوجوملا M8 ضباقملا كفب مق (أ .ةروصلا ىلإ عوجرلا - 03

.M8 ضبقمب ةساودلا راطإ نيمأتب مق .ةروصلا ىلإ عوجرلا - 04

.مم 14 طبرلا حاتفم مادختساب اهطبرو راطإلا ىلع ةبلولملا تاقحلملا عم ةعبرملا تالاسغلاو M8 عورخلا تالجع ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 05

.رخآلا بناجلا ىلع ررك .M8 نيضبقمب ماكحإب تبثو اهطبرا (ب .ةساودلا راطإ ىلع ةبلولملا تاقحلملا عم ةساودلا فئاتك ىلع ةدوجوملا ةحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 06

.ةساودلا فئاتك ىلع ةلباقملا تاحتفلا يف ةساودلا ةحول ىلع ةبلولملا طويخلا بيكرت بجي :ةظحالم .M8 تالاسغو يغارب 4 مادختساب ةنمآو يغاربب اهطبرا .ةساودلا فئاتك ىلع بيكرتلا تاحتف عم ةساودلا ةحول ىلع ةبلولملا تاقحلملا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 07

.اهنيمأتل اهدشو M8 ضباقم تيبثت دعأو ، بولطملا عضولا طبضا (ب .ةساودلا راطإب ةساودلا ساوقأ تبثت يتلا M8 ضباقم تيبثت ءاغلإب مق (أ .ةروصلا ىلإ عوجرلا - 08

.اهنيمأتل اهدشو يغاربلا تيبثت دعأو ، ةبوغرملا ةيوازلا طبضا (ب .ةساودلا فئاتك يف ةساودلا ةحول تبثت يتلا ةيمامألا ريماسملا كفب مق (أ .ةروصلا ىلإ عجار– 09

.ةفش ليماوصو تالاسغو M8 × 2 ريماسم مادختساب هتبثو هتبث .ةيسأرلا مئاوقلا ىلع ةدوجوملا تاحتفلا عم ةلجعلا ةحول ىلع بيكرتلا تاحتف ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 10

.ةفش ليماوصو تالاسغو M8 يغارب × 2 مادختساب ماكحإب تبثو اهطبرا (ب .ةبوغرملا ةيوازلا ىلع ةلجعلا ةحول طبضا (أ .ةروصلا ىلإ عوجرلا - 11

.Ny-lock Nut و Washer و x M8 Bolt 1 مادختساب ماكحإب تبثو اهطبرا (ب .لئاملا تيبثتلا سوق يف ةدوجوملا ةحتفلا عم ةراودلا عارذلا ىلع ةدوجوملا ةحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 12

.راودلا عارذلا ىلع ةدوجوملا ةبلولملا تاقحلملا عم طبضلا عارذ ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (ب .M8 × 2 ضباقمب اهنيمأتو ةراودلا تيبثتلا ةفيتك يف ةينحنملا تاحتفلا لالخ نم هتيبثتب مق (أ .ةروصلا ىلإ عوجرلا - 13

.M8 × 2 تالاسغو يغاربب هتبثو يلفسلا ءزجلا طبرا (ب .ضفخنم ىوتسم تاذ M8 × 2 ريماسم مادختساب هتبثو يولعلا بناجلا طبرا (أ .ةروصلا ىلإ عوجرلا - 14

.ةفش ليماوصو تالاسغو M8 يغارب × 2 مادختساب ماكحإب تبثو اهطبرا (ب .طبضلا عارذ ىلع ةدوجوملا تاحتفلا عم ناريطلا ةحول ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 15

.ةيسأرلا تاكراشملا ىلع ةبلولملا تاقحلملا عم ةراودلا ناريطلا عارذ ةعومجم قوط ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 16

.M8 تالاسغو يغارب 4 مادختساب ةنمآو يغاربب اهطبرا .ةروصلا ىلإ عوجرلا - 17

.نيلأ حاتفم مادختساب يغاربلا دش .ةروصلا ىلإ عوجرلا - 18

.تالاسغو M8 × 2 ريماسمب يلفسلا بناجلاو ىوتسملا ةضفخنم يغارب × 2 مادختساب هتبثو يولعلا بناجلا طبرا (ب .بيكرتلا ةفيتك ىلع ةبلولملا تاقحلملا عم طبضلا عارذ ىلع ةدوجوملا تاحتفلا ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 19

.ةفش ليماوصو تالاسغو M8 يغارب × 2 مادختساب ماكحإب تبثو اهطبرا (ب .طبضلا عارذ ىلع ةدوجوملا تاحتفلا عم سواملا ةحول ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 20

.يسأرلا دومعلا ىلع ةبلولملا تاقحلملا عم ناريطلا عارذ ةعومجم قوط ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 21

.M8 تالاسغو يغارب 4 مادختساب ماكحإب تباثو اهطبرا (أ .ةروصلا ىلإ عوجرلا - 22

.رفوتملا نيلأ حاتفم مادختساب يغاربلا دش (ب

.رخآلا بناجلا ىلع ررك .ناريطلا عارذ ةعومجم ةحتف ىلع يكيتسالب ءاطغ تيبثتب مق .ةروصلا ىلإ عوجرلا - 23

.اهنيمأتل اهدشو بولطملا عضولا طبضاو ، طبضلا عارذ يف سواملا ةحول / ناريطلا ةحول تبثت يتلا يغاربلا كفب مق (ب .اهنيمأتل اهدشو بولطملا عضولا طبضاو ، ناريطلا عارذ / نارودلا عارذب طبضلا عارذ تبثت يتلا يغاربلا كفب مق (أ .ةروصلا ىلإ عوجرلا - 24

.هيلإ لوصولا ةلوهسل تالجعلا لماح مادختسا دنع نارودلا ةزيم مادختساب ىصوي :ةظحالم .اهنيمأتل M8 ضباقم دشو بولطملا عضوملا ىلإ ةراودلا عارذلا ريودتب مق .لئاملا تيبثتلا لماحب راودلا عارذلا تبثت يتلا M8 ضباقم كفب مق .ةروصلا ىلإ عوجرلا - 25

.M6 × 4 ةسطاغ ريماسم مادختساب ةنمآو ماكحإب اهطبرا .ةلجعلا ةحول ىلع ةدوجوملا ةسطاغلا تاحتفلا عم كبشملا دعابم ةحول ىلع ةدوجوملا ةبلولملا تاقحلملا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 26

.M6 × 4 ةسطاغ ريماسم مادختساب ةنمآو ماكحإب اهطبرا .ةلجعلا ةحول ىلع ةدوجوملا ةسطاغلا تاحتفلا عم HOTAS بيكرت ةفيتك ىلع ةبلولملا تاقحلملا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 27

.M8 × 2 تالاسغو يغاربب تبثو طبرا (ب .HOTAS بيكرت ةفيتك ىلع ةبلولملا تاقحلملا عم HOTAS راودلا سوقلا ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 28

.M8 ةطاقسب تالاسغو ضباقم مادختساب نمآو ماكحإب اهطبرا .HOTAS بيكرت ةفيتك ىلع ةبلولملا تاقحلملا عم HOTAS راودلا سوقلا ىلع ةينحنملا ةحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 29

.HOTAS راودلا سوقلا ىلع ةدوجوملا تاحتفلا عم اقًبسم ةعمَّجمُلا HOTAS ةحول ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 30

.Flange Nut و ، Washer و ، M8 Bolt مادختساب اهنيمأتو تْبَّث .ةروصلا ىلإ عوجرلا - 31

.M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .HOTAS راودلا سوقلا ىلع ةدوجوملا ةبلولملا تاقحلملا عم اقًبسم ةعمجمُلا HOTAS ةحول ىلع ةدوجوملا ةينحنملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 32

.راطإلا ىلع ةبلولملا تاقحلملا عم HOTAS بيكرت ةفيتك ىلع بيكرتلا تاحتف ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 33

.M8 تالاسغو يغارب 4 مادختساب ةنمآو يغاربب اهطبرا .ةروصلا ىلإ عوجرلا - 34

.M8 × 2 تالاسغو يغاربب تبثو طبرا (ب .HOTAS بيكرت ةفيتك ىلع ةبلولملا تاقحلملا عم HOTAS راودلا سوقلا ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق (أ .ةروصلا ىلإ عوجرلا - 35

.M8 ةطاقسب تالاسغو ضباقم مادختساب نمآو ماكحإب اهطبرا .HOTAS بيكرت ةفيتك ىلع ةبلولملا تاقحلملا عم HOTAS راودلا سوقلا ىلع ةدوجوملا ةينحنملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 36

.HOTAS راودلا سوقلا ىلع ةدوجوملا ةبلولملا تاقحلملا عم اقًبسم ةعمجمُلا HOTAS ةحول ىلع ةدوجوملا ةينحنملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 37

.M8 × 2 تالاسغو ريماسم مادختساب اهتبثو اقًبسم ةعمَّجمُلا HOTAS ةحول ىلع ةينحنملا ةحتفلا ربع طبرا .ةروصلا ىلإ عوجرلا - 38

.ةفش ةلوماصو ةلاسغو M8 ريماسمب اهتبثو اقًبسم ةعمَّجمُلا HOTAS ةحول ىلع ةدوجوملا تيبثتلا تاحتف لالخ نم طبرا .ةروصلا ىلإ عوجرلا - 39

.اهنيمأتل اهدشو اقًبسم اهتيبثت كف مت يتلا يغاربلا تيبثتب مقو ، بولطملا عافترالا ىلع HOTAS ةحول طبضا .HOTAS ـل لئاملا سوقلا يف اقًبسم ةعمَّجمُلا HOTAS ةحول تبثي يذلا جالزملا كفب مق .M8 × 2 يغاربلا تيبثت ءاغلإب مق .ةروصلا ىلإ عوجرلا - 40

.اهنيمأتل اهدشو ةبوغرملا ةيوازلا طبضا .HOTAS راودلا سوقلا يف HOTAS ةحول ةعومجم تبثت يتلا يغاربلا كفو HOTAS بيكرت سوق يف HOTAS راودلا سوقلا تبثت يتلا ةطاقسلا ضباقم كفب مق .ةروصلا ىلإ عوجرلا - 41

.ةفش ليماوصو تالاسغو M6 × 2 ريماسم مادختساب هتبثو هتبث .سواملا ةحول ىلع ةدوجوملا بيكرتلا تاحتف عم حيتافملا ةحول ةيواز سوق ىلع ةدوجوملا ةينحنملا تاحتفلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 42

.حيتافملا ةحول ةيواز سوق يف ةدوجوملا تاحتفلا عم حيتافملا ةحول ةحول ىلع ةدوجوملا بوقثلا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 43

.ةفش ليماوصو تالاسغو M8 × 2 ريماسم مادختساب هتبثو هتبث .ةروصلا ىلإ عوجرلا - 44

.اهناكم يف اهتيبثتل يغاربلا دشو بولطملا عضولا طبضا (ب .سواملا ةحولب حيتافملا ةحول ةيواز سوق تبثت يتلا يغاربلا كفب مق (أ .ةروصلا ىلإ عوجرلا - 45

.M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .راطإلا ىلع ةبلولملا تاقحلملا عم ةلجعلا لماح ديدمت عرذأ ىلع ةدوجوملا بيكرتلا تاحتف ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 46

.M8 × 2 تالاسغو ريماسم مادختساب نمآو ماكحإب اهطبرا .ةلجعلا لماح ديدمت عرذأ ىلع ةدوجوملا تاحتفلا عم ةلجعلا لماح ىلع ةبلولملا تاقحلملا ةاذاحمب مق .ةروصلا ىلإ عوجرلا - 47

.كب صاخلا دادعإلا نم ءاهتنالا مت .ةروصلا ىلإ عوجرلا - 48

ريذحت

.ءازجألا فلت ىلإ يدؤي نأ نكمي طبرلا ماكحإ يف طارفإلا نأ ثيح عيمجتلل ةيئابرهكلا تاودألا مادختسا مدع ىجري •

support@nextlevelracing.com ىلع انب لصتا وأ تيبثتلا ويديف عطقم رشتساف ، معدلا نم ديزم ىلإ ةجاحب تنك اذإ •

.ةباصإلا بنجتل ناريطلا لماح حتف دنع ةكرحتم ءازجأ يأ نع ادًيعب كيدي ىلع ظفاح •

.اعًم ءازجألا ربجت ال •

.ةعطاقتملا يغاربلا بنجت •



44

support@nextlevelracing.com

CN

FLIGHTSTAND PRO 使用说明书
我们知道您渴望开始飞行！ 花点时间阅读说明并按照本指南组装您的产品。 按照说明手册全面优化您的产品，您将为成功做好准备。
飞行前检查
警告
• 请勿使用电动工具进行组装，因为拧得过紧会损坏零件。
• 如果您需要进一步的支持，请参阅安装视频或通过 support@nextlevelracing.com 联系我们
• 展开飞行支架时，请让您的手远离任何活动部件，以免受伤。
• 不要强行将零件放在一起。
• 避免交叉螺纹螺栓。
如果您的产品需要任何支持，请联系我们友好的团队：support@nextlevelracing.com
警告 窒息危险
小零件不适合 3 岁以下儿童或任何倾向于将不可食用的物品放入口中的人。
开始
01 – 参考图像。 A) 切断固定预组装 Flight Stand Pro 的系带。 B) 卸载预装的 M8 螺栓和垫圈。
02 – 参考图像。 A) 将立柱延伸至所需高度。 B) 安装先前在步骤 01B 中卸载的螺栓和垫圈。 注意：应延长垂直柱，直到至少露出 10 个螺纹插入件，以便在以后的步骤中安装飞行臂。
03 – 参考图像。 A) 松开枢轴接头上的 M8 旋钮并展开飞行支架。 B) 将踏板框架上的槽与框架上的螺纹插件对齐。 警告：双手远离活动部件，以免受伤。
04 – 参考图像。 用 M8 旋钮固定踏板架。
05 – 参考图像。 将 M8 脚轮和方垫圈与框架上的螺纹嵌件对齐，并使用 14 毫米扳手固定。
06 – 参考图像。 A) 将踏板支架上的槽与踏板框架上的螺纹嵌件对齐。 B) 螺栓穿过并用 2 个 M8 旋钮固定。 在另一边重复。
07 – 参考图像。 将踏板板上的螺纹嵌件与踏板支架上的安装孔对齐。 用 4 个 M8 螺栓和垫圈螺栓穿过并固定。 注意：踏板板上的螺纹嵌件应安装到踏板支架上相应的孔中。
08 – 参考图像。 A) 卸下将踏板支架固定到踏板框架上的 M8 旋钮。 B) 调整到所需位置，重新安装 M8 旋钮并拧紧以固定。
09 – 参考图像。 A) 卸下将踏板板固定到踏板支架上的前螺栓。 B) 调整到所需角度，重新安装螺栓并拧紧以固定。
10 – 参考图像。 将轮板上的安装孔与立柱上的通孔对齐。 用 2 个 M8 螺栓、垫圈和法兰螺母拧紧并固定。
11 – 参考图像。 A) 将轮盘调整到所需的角度。 B) 螺栓穿过并用 2 个 M8 螺栓、垫圈和法兰螺母固定。
12 – 参考图像。 A) 将旋转臂上的通孔与旋转安装支架上的通孔对齐。 B) 螺栓穿过并用 1 个 M8 螺栓、垫圈和 Ny-lock 螺母固定。
13 – 参考图像。 A) 穿过旋转安装支架的弧形槽并用 2 个 M8 旋钮固定。 B) 将调整臂上的槽与旋转臂上的螺纹嵌件对齐。
14 – 参考图像。 A) 用 2 个 M8 薄型螺栓穿过并固定顶部。 B) 用 2 个 M8 螺栓和垫圈螺栓穿过并固定底面。
15 – 参考图像。 A) 将飞行板上的安装孔与调整臂上的槽对齐。 B) 螺栓穿过并用 2 个 M8 螺栓、垫圈和法兰螺母固定。
16 – 参考图像。 将旋转飞行臂组件轴环上的安装孔与垂直柱上的螺纹插件对齐。
17 – 参考图像。 用 4 个 M8 螺栓和垫圈螺栓穿过并固定。
18 – 参考图像。 使用内六角扳手拧紧螺栓。
19 – 参考图像。 A) 将调整臂上的槽与安装支架上的螺纹嵌件对齐。 B) 用 2 个薄型螺栓穿过并固定顶部，用 2 个 M8 螺栓和垫圈固定底部。
20 – 参考图像。 A) 将鼠标板上的安装孔与调整臂上的插槽对齐。 B) 螺栓穿过并用 2 个 M8 螺栓、垫圈和法兰螺母固定。
21 – 参考图像。 将飞行臂组件轴环上的安装孔与垂直立柱上的螺纹嵌件对齐。
22 – 参考图像。 A) 螺栓穿过并用 4 个 M8 螺栓和垫圈固定。
B) 使用提供的内六角扳手拧紧螺栓。
23 – 参考图像。 在飞行臂组件的切口上安装塑料盖。 在另一边重复。
24 – 参考图像。 A) 松开将调整臂固定到旋转臂/飞行臂的螺栓，调整到所需位置并拧紧以固定。 B) 松开将飞行板/鼠标板固定到调整臂的螺栓，调整到所需位置并拧紧以固定。
25 - 参考图像。 松开将旋转臂固定到旋转安装支架上的 M8 旋钮。 将旋转臂摆动到所需位置并拧紧 M8 旋钮以固定。 注意：使用轮式支架时建议使用旋转功能，以便于使用。
26 – 参考图像。 将夹具隔板上的螺纹嵌件与轮板上的埋头孔对齐。 使用 4 个 M6 沉头螺栓螺栓穿过并固定。
27 – 参考图像。 将 HOTAS 安装支架上的螺纹嵌件与轮板上的埋头孔对齐。 使用 4 个 M6 沉头螺栓螺栓穿过并固定。
28 – 参考图像。 A) 将 HOTAS 旋转支架上的安装孔与 HOTAS 安装支架上的螺纹嵌件对齐。 B) 螺栓穿过并用 2 个 M8 螺栓和垫圈固定。
29 – 参考图像。 将 HOTAS 旋转支架上的弧形槽与 HOTAS 安装支架上的螺纹插件对齐。 使用 2 个 M8 棘轮手柄和垫圈螺栓穿过并固定。
30 – 参考图像。 将预组装 HOTAS 板上的安装孔与 HOTAS 旋转支架上的槽对齐。
31 – 参考图像。 使用 M8 螺栓、垫圈和法兰螺母拧紧并固定。
32 – 参考图像。 将预组装 HOTAS 板上的弧形槽与 HOTAS 旋转支架上的螺纹嵌件对齐。 使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。
33 – 参考图像。 将 HOTAS 安装支架上的安装孔与框架上的螺纹嵌件对齐。
34 – 参考图像。 用 4 个 M8 螺栓和垫圈螺栓穿过并固定。
35 – 参考图像。 A) 将 HOTAS 旋转支架上的安装孔与 HOTAS 安装支架上的螺纹嵌件对齐。 B) 螺栓穿过并用 2 个 M8 螺栓和垫圈固定。
36 – 参考图像。 将 HOTAS 旋转支架上的弧形槽与 HOTAS 安装支架上的螺纹插件对齐。 使用 2 个 M8 棘轮手柄和垫圈螺栓穿过并固定。
37 – 参考图像。 将预组装 HOTAS 板上的弧形槽与 HOTAS 旋转支架上的螺纹嵌件对齐。
38 – 参考图像。 穿过预组装 HOTAS 板上的弧形槽，并用 2 个 M8 螺栓和垫圈固定。
39 – 参考图像。 穿过预组装 HOTAS 板上的安装孔并用 M8 螺栓、垫圈和法兰螺母固定。
40 – 参考图像。 卸下 2 个 M8 螺栓。 松开将预组装 HOTAS 板固定到 HOTAS 旋转支架的贯穿螺栓。 将 HOTAS 板调整到所需高度，安装之前卸下的螺栓并拧紧以固定。
41 – 参考图像。 松开将 HOTAS 旋转支架固定到 HOTAS 安装支架的棘轮手柄，然后松开将 HOTAS 板组件固定到 HOTAS 旋转支架的螺栓。 调整到所需的角度并拧紧以固定。
42 – 参考图像。 将键盘角托架上的弧形槽与鼠标板上的安装孔对齐。 使用 2 个 M6 螺栓、垫圈和法兰螺母拧紧并固定。
43 – 参考图像。 将键盘板上的孔与键盘角支架上的通孔对齐。
44 – 参考图像。 用 2 个 M8 螺栓、垫圈和法兰螺母拧紧并固定。
45 – 参考图像。 A) 松开将键盘角支架固定到鼠标板上的螺栓。 B) 调整到所需位置并拧紧螺栓以锁定到位。
46 – 参考图像。 将轮架延伸臂上的安装孔与框架上的螺纹插件对齐。 使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。
47 – 参考图像。 将轮架上的螺纹插件与轮架延长臂上的孔对齐。 使用 2 个 M8 螺栓和垫圈螺栓穿过并固定。
48 – 参考图像。 您的设置已完成。
警告
• 请勿使用电动工具进行组装，因为拧得过紧会损坏零件。
• 如果您需要进一步的支持，请参阅安装视频或通过 support@nextlevelracing.com 联系我们
• 展开飞行支架时，请让您的手远离任何活动部件，以免受伤。
• 不要强行将零件放在一起。

• 避免交叉螺纹螺栓。



45

Video Instruction: bit.ly/nlrbuild

NOTES



46

support@nextlevelracing.com

support@nextlevelracing.com


